saronis. FCC RF Test Report Report No. : FR391301E
11AX40MIMO_Total_7085
Spectrum | |mAl|
Ref Level 21.22 dém Offset 11.22 dB Mode Auto Sweep
SGL Count 100/100
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Spectrum Emission Mask Standard: None
Peak Power -10.52 dBm RBW 500.000 kHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit
-80.000 MHz -60.000 MHz 500.000 kHz 7.01116 GHz -58.25 dBm -47.73 dB -7.73 dB
-60.000 MHz -40.000 MHz 500.000 kHz | 7.02508 GHz -58.36 dBm -47.85 dB -7.89 dB
-40,000 MHz -21.000 MHz | S00.000 kHz | 7.05120 GHz | -47.22 dBm | -36.70 dB | -11.31 dB
-21,000 MHz -20.,000 MHz 500.000 kHz 7.06408 GHz -47.40 dBm -36.88 dB -18.54 dB
20,000 MHz 21,000 MHz 500,000 kHz 7.10592 GHz -48.01 dBm | -37.50de | -19.16 dB
21.000 MHz 40.000 MHz 500.000 kHz 7.11252 GHz -47.66 dBm -37.14 dB -14.39 dB
40.000 MHz 60.000 MHz 500.000 kHz 7.14476 GHz -56.98 dBm -48.46 dB -8.61 dB
60.000 MHz 50.000 MHz 500.000 kHz 7.15068 GHz -58.35 dBm -47.83 dB | -7.83 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR391301E

11AX80MIMO_Total 5985

Spectrum |
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Ref Level 19.87 dBm
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CF 5.985 GHz

1001 pts

Span 320.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -6.23 dBm RBW 1.000 MHz

Range Low Range Up | RBW | Frequency Power Abs | Power Rel | ALimit
-160.000 MHz -120.000 MHz 1.000 MHz 5.84340 GHz -55.32 dBm -49.09 dp -9.09 dB
-120.000 MHz -80.000 MHz 1.000 MHz | 5.86612 GHz -54.32 dBm -48.09 dB -8.43 dB
-80.000 MHz -41.000 MHz | 1.000 MHz | 5.93224 GHz | -40.42 dBm | -34.19 dB | -11.78 dB
-41,000 MHz -40.,000 MHz 1.000 MHz 5.94417 GHz -42.75 dBm -36.52 dB -19.85 dB
40,000 MHz 41.000 MHz 1,000 MHz 5.02583 GHz -41.46 dBm | -35.23dB | -18.57 dB
41.000 MHz 80.000 MHz 1.000 MHz 6.06484 GHz -46.09 dBm -39.86 dB -11.90 dB&
50.000 MHz 120.000 MHz 1.000 MHz 6.08244 GHz -44.59 dBm -38.37 dB -5.13 dB
120.000 MHz 160.000 MHz 1.000 MHz 6.12980 GHz -54.07 dBm -47.84 dB | -7.84 dB
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saronis. FCC RF Test Report

Report No. : FR391301E

11AX80MIMO_Total 6145

Spectrum |
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Ref Level 20.26 dBm
SGL Count 100/100

Offset 10.26 dB
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Span 320.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -5.36 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency Power Abs | Power Rel | ALimit |
-160.000 MHz -120.000 MHz 1.000 MHz 6.00628 GHz -53.15 dBm -47.79 dB -7.79 dB
-120.000 MHz -80.000 MHz 1.000 MHz 6.02516 GHz -54.28 dBm -48.92 dB -8.97 dB |
-80.000 MHz -41.000 MHz 1.000 MHz 6.06903 GHz -46.16 dBm -40.81 dB | -13.63 dB |
-41,000 MHz -40.,000 MHz 1.000 MHz 6.10417 GHz -38.79 dBm -33.44 dB -16.77 dB
40,000 MHz 41,000 MHz 1,000 MHz 5.18583 GHz -38.67 dBm -33.31de -16.65 dB |
41.000 MHz 80.000 MHz 1.000 MHz 6.21033 GHz -44.98 dBm -39.62 dB -14.63 dB
50.000 MHz 120.000 MHz | 1.000 MHz | 6.23220 GHz | -45.41 dBm | -40.06 dB | -9.90 dB
120.000 MHz 160.000 MHz 1.000 MHz 6.30164 GHz -54.30 dBm -43.94 dB -8.94 dB
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saronis. FCC RF Test Report Report No. : FR391301E

11AX80MIMO_Total_6385
Spectrum | |mAII
Ref Level 20.39 dém  Offset 10.39 dB Mode 4uto FFT
SGL Count 100/100
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CF 6.385 GHz 1001 pts Span 320.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.63 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-160.000 MHz -120.000 MHz 1.000 MHz 6.24404 GHz -54.05 dBm -46.42 dB -6.42 dB
-120.000 MHz -80.000 MHz 1.000 MHz 6.26516 GHz -54.57 dBm -465.94 dB -6.98 dB |
-80.000 MHz -41.000 MHz 1.000 MHz 6.31032 GHz -46.67 dBm -39.04 dB | -12,13 dB |
-41,000 MHz -40.,000 MHz 1.000 MHz 6.34417 GHz -40.76 dBm -33.13 dB -16.46 dB
40,000 MHz 41,000 MHz 1,000 MHz 5.42583 GHz -46.,01 dBm -38.37 dB -21.71dB |
41.000 MHz 80.000 MHz 1.000 MHz 6.46290 GHz -48.40 dBm -40.77 dB -13.20 dB
50.000 MHz 120.000 MHz | 1.000 MHz | 6.50356 GHz | -53.82 dBm | -46.19 dB | -6.62 dB
120.000 MHz 160.000 MHz 1.000 MHz 6.50676 GHz -53.62 dBm -45.99 dB -5.99 dB
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saronis. FCC RF Test Report

Report No. : FR391301E

11AX80MIMO_Total 6465
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Ref Level 20.57 dém Offset 10.57 dB
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Spectrum Emission Mask

Standard: None

Peak Power -7.51dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-160.000 MHz -120.000 MHz 1.000 MHz 6.32116 GHz -53.80 dBm -46.30 dB -6.30 dB
-120.000 MHz -80.000 MHz 1.000 MHz 6.34548 GHz -54.31 dBm -46.80 dB -6.95 dB |
-80.000 MHz -41.000 MHz | 1.000 MHz | 6.41256 GHz -43.66 dBm -36.16 dB | -13.81 dB |
-41,000 MHz -40.,000 MHz 1.000 MHz 6.42417 GHz -39.54 dBm -32.04 dB -15.37 dB
40,000 MHz 41.000 MHz 1,000 MHz 5.50583 GHz -40,72 dBm -33.22de -16.55 dB |
41.000 MHz 80.000 MHz 1.000 MHz 6.54065 GHz -48.79 dBm -41.28 dB -14.18 dB
50.000 MHz 120.000 MHz 1.000 MHz 6.58484 GHz -53.64 dBm -46.13 dB -6.18 dB
120.000 MHz 160.000 MHz 1.000 MHz 6.60180 GHz -53.04 dBm -45.53 dB | -5.53 dB
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saronis. FCC RF Test Report Report No. : FR391301E

11AX80MIMO_Total_6545
Spectrum | |mAII
Ref Level 20.56 dém  Offset 10.56 dB Mode 4uto FFT
SGL Count 100/100
@ 1Rm AwvgPwr
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CF 6.545 GHz 1001 pts Span 320.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.07 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-160.000 MHz -120.000 MHz 1.000 MHz 6.42228 GHz -53.77 dBm -46.69 dB -6.69 dB
-120.000 MHz -80.000 MHz 1.000 MHz 6.42516 GHz -54.00 dBm -465.93 dB -6.98 dB |
-80.000 MHz -41.000 MHz 1.000 MHz 6.47161 GHz -47.80 dBm -40.73 dB | -14.08 dB |
-41,000 MHz -40.,000 MHz 1.000 MHz 6.50417 GHz -40.18 dBm -33.11 dB -16.44 dB
40,000 MHz 41.000 MHz 1,000 MHz 5.58583 GHz -43,20 dBm -36.13 dB -19.46 dB |
41.000 MHz 80.000 MHz 1.000 MHz 6.62258 GHz -47.54 dBm -40.47 dB -12.96 dB
50.000 MHz 120.000 MHz | 1.000 MHz | 6.66228 GHz | -52.51 dBm | -45.44 dB | -6.26 dB
120.000 MHz 160.000 MHz 1.000 MHz 6.67572 GHz -53.39 dBm -45.32 dB -6.32 dB
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saronis. FCC RF Test Report Report No. : FR391301E

11AX80MIMO_Total 6625

Spectrum | ||:|1A:t|
Ref Level 20.57 dém  Offset 10.57 dB Mode 4uto FFT
SGL Count 100/100
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Spectrum Emission Mask Standard: None
Peak Power -6.59 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-160.000 MHz -120.000 MHz 1.000 MHz 6.50356 GHz -53.73 dBm -47.14 dB -7.14 dB
-120.000 MHz -80.000 MHz 1.000 MHz 6.50612 GHz -53.69 dBm -47.10 dB -7.44 dB |
-80.000 MHz -41.000 MHz | 1.000 MHz | 6.55612 GHz -45.12 dBm -38.53 dB | -12.81 dB |
-41,000 MHz -40.,000 MHz 1.000 MHz 6.58417 GHz -38.40 dBm -31.81dB -15.14 dB
40,000 MHz 41,000 MHz 1,000 MHz 6.66583 GHz -42,99 dBm -36.40 dB -19.73 dB |
41.000 MHz 80.000 MHz 1.000 MHz 6.69549 GHz -47.09 dBm -40.50 dB -14.45 dB
50.000 MHz 120.000 MHz 1.000 MHz 6.74356 GHz -53.78 dBm -47.19 dB -7.63 dB
120.000 MHz 160.000 MHz 1.000 MHz 6.77204 GHz -53.01 dBm -45.42 dB | -6.42 dB
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saronis. FCC RF Test Report Report No. : FR391301E

11AX80MIMO_Total_6705
Spectrum | ||:|1A:t|
Ref Level 20.69 dém Offset 10.69 dB Mode &uto FFT
SGL Count 100/100
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Spectrum Emission Mask Standard: None
Peak Power -6.05dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-160.000 MHz -120.000 MHz 1.000 MHz 6.58260 GHz -51.89 dBm -45.84 dB -5.84 dB
-120.000 MHz -80.000 MHz 1.000 MHz 6.58516 GHz -53.88 dBm -47.84 dB -7.89 dB |
-80.000 MHz -41.000 MHz | 1.000 MHz | 6.66255 GHz -39.43 dBm -33.38dB | -13.08 dB |
-41,000 MHz -40.,000 MHz 1.000 MHz 6.66417 GHz -40.83 dBm -34.79 dB -18.12 dB
40,000 MHz 41.000 MHz 1,000 MHz 6.74583 GHz -38.39 dBm -32.34 dB -15.68 dB |
41.000 MHz 80.000 MHz 1.000 MHz 6.78258 GHz -46.20 dBm -40.16 dB -12.65 dB
80.000 MHz 120.000 MHz 1.000 MHz 6.82356 GHz -54.19 dBm -438.15 dB -8.58 dB
120.000 MHz 160.000 MHz 1.000 MHz 6.85812 GHz -52.84 dBm -45.79 dB | -6.79 dB
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saronis. FCC RF Test Report Report No. : FR391301E

11AX80MIMO_Total_6785
Spectrum | |mAII
Ref Level 20.56 dém  Offset 10.56 dB Mode 4uto FFT
SGL Count 100/100
@ 1Rm AwvgPwr
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Spectrum Emission Mask Standard: None
Peak Power -5.98 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-160.000 MHz -120.000 MHz 1.000 MHz 6.65236 GHz -52.05 dBm -46.07 dB -6.07 dB
-120.000 MHz -80.000 MHz 1.000 MHz 6.66516 GHz -52.90 dBm -46.92 dB -6.97 dB |
-80.000 MHz -41.000 MHz 1.000 MHz 6.71000 GHz -45.82 dBm -39.84 dB | -12.87 dB |
-41,000 MHz -40.,000 MHz 1.000 MHz 6.74417 GHz -40.95 dBm -34.97 dB -18.30 dB
40,000 MHz 41.000 MHz 1,000 MHz 5.82583 GHz -43,66 dBm -37.68 dB -21.01dB |
41.000 MHz 80.000 MHz 1.000 MHz 6.86290 GHz -46.72 dBm -40.74 dB -13.17 dB&
50.000 MHz 120.000 MHz | 1.000 MHz | 6.90484 GHz | -53.97 dBm | -48.00 dB | -8.04 dB
120.000 MHz 160.000 MHz 1.000 MHz 6.91508 GHz -53.29 dBm -47.31 dB -7.31dB
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SPORTON LAB.

FCC RF Test Report Report No. : FR391301E

11AX80MIMO_Total 6865

Spectrum | |mAl|

Ref Level 20.99 dBm

SGL Count 100/100
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Spectrum Emission Mask

1001 pts
Standard: None

Span 320.0 MHz

Peak Power -6.33 dBm RBW 1.000 MHz

Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit
-160.000 MHz -120.000 MHz 1.000 MHz 6.73492 GHz -52.92 dBm -46.59 dB -6.59 dB
-120.000 MHz -80.000 MHz 1.000 MHz | 6.74772 GHz -52.73 dBm -46.40 dB -7.22 dB
-80.000 MHz -41.000 MHz | 1.000 MHz | 6.78838 GHz | -46.41 dBm | -40.08 dB | -12.77 dB
-41,000 MHz -40.,000 MHz 1.000 MHz 6.82417 GHz -39.61 dBm -33.28 dB -16.61 dB
40,000 MHz 41.000 MHz 1,000 MHz 5.90583 GHz -42.,62 dBm | -36.29 dB | -19.62 dB
41.000 MHz 80.000 MHz 1.000 MHz 6.94452 GHz -47.53 dBm -41.20 dB -13.30 dB&
50.000 MHz 120.000 MHz 1.000 MHz 6.98452 GHz -52.49 dBm -46.16 dB -6.30 dB
120.000 MHz 160.000 MHz 1.000 MHz 7.01044 GHz -54.33 dBm -45.00 dB | -8.00 dB
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SPORTON LAB.

FCC RF Test Report Report No. : FR391301E

11AX80MIMO_Total 6945

Spectrum |

Ref Level 21.01 dBm
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Spectrum Emission Mask
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Span 320.0 MHz

Peak Power -6.40 dBm RBW 1.000 MHz

Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit
-160.000 MHz -120.000 MHz 1.000 MHz 6.78740 GHz -52.89 dBm -46.49 dp -6.49 dB
-120.000 MHz -80.000 MHz 1.000 MHz | 6.82580 GHz -52.69 dBm -46.29 dB -6.53 dB
-80.000 MHz -41.000 MHz | 1.000 MHz | 6.88160 GHz | -43.59 dBm | -37.19dB | -12.60 dB
-41,000 MHz -40.,000 MHz 1.000 MHz 6.90417 GHz -40.61 dBm -34.21 dB -17.54 dB
40,000 MHz 41.000 MHz 1,000 MHz 5.98583 GHz -41,18 dBm | -34.79 dB | -18.12 dB
41.000 MHz 80.000 MHz 1.000 MHz 7.02194 GHz -47.95 dBm -41.56 dB -14.18 dB
50.000 MHz 120.000 MHz 1.000 MHz 7.06484 GHz -54.32 dBm -47.92 dB -7.97 dB
120.000 MHz 160.000 MHz 1.000 MHz 7.06932 GHz -55.67 dBm -49.258 dB | -9.28 dB
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SPORTON LAB.

FCC RF Test Report Report No. : FR391301E

11AX80MIMO_Total_7025
Spectrum | |mAl|
Ref Level 20.99 dém  Offset 10.99 dB Mode 4uto FFT
SGL Count 100/100
@ 1Rm AwvgPwr
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CF 7.025 GHz 1001 pts Span 320.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.84 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit
-160.000 MHz -120.000 MHz 1.000 MHz 6.90196 GHz -52.32 dBm -46.48 dB -6.48 dB
-120.000 MHz -80.000 MHz 1.000 MHz | 6.90612 GHz -52.65 dBm -46.81 dB -7.15 dB
-80.000 MHz -41.000 MHz | 1.000 MHz | 6.94774 GHz | -46.62 dBm | -40.78 dB | -13.34 dB
-41,000 MHz -40.,000 MHz 1.000 MHz 6.98417 GHz -39.25 dBm -33.41dB -16.74 dB
40,000 MHz 41,000 MHz 1,000 MHz 7.06583 GHz -42,76 dBm | -36.92 dp | -20.26 dB
41.000 MHz 80.000 MHz 1.000 MHz 7.09452 GHz -48.13 dBm -42.29 dB -16.44 dB&
50.000 MHz 120.000 MHz 1.000 MHz 7.12244 GHz -45.63 dBm -39.79 dB -6.56 dB
120.000 MHz 160.000 MHz 1.000 MHz 7.14708 GHz -55.46 dBm -49.62 dB | -9.562 dB
)| e
Date: 4.NOV.2023 13:30:04

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : G954981X2

Page Number

: A358 of A367



saronis. FCC RF Test Report Report No. : FR391301E

11AX160MIMO_Total 6025

Spectrum | |mAII

Ref Level 19.62 dém Offset 9.62 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -3.62 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-250.000 MHz -240.000 MHz 2.000 MHz 5.78025 GHz -53.28 dBm -49.66 dB -9.66 dB
-240.000 MHz -160.000 MHz 2.000 MHz 5.78525 GHz -53.22 dBm -49.60 dB -9.64 dB |
-160.000 MHz -31.000 MHz 2.000 MHz 5.94375 GHz -27.15 dBm -23.52 dB | -3.50 dB |
-81.000 MHz -20.000 MHz 2.000 MHz 5.944235 GHz -32.70 dBm -29.08 dB -14.08 dB
80.000 MHz 51,000 MHz 2,000 MHz 6.10575 GHz -21.48 dBm -17.85dB -2.85dB |
81.000 MHz 160.000 MHz 2.000 MHz 6.10625 GHz -27.06 dBm -23.43 dB -3.41 dB
160.000 MHz 240.000 MHz | 2.000 MHz | 6.26225 GHz | -51.20 dBm | -47.58 dB | -7.99 dB
240,000 MHz 250.000 MHz 2.000 MHz 6.26825 GHz -51.51 dBm -47.89 dB -7.89 dB
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saronis. FCC RF Test Report

Report No. : FR391301E

11AX160MIMO_Total 6185

Spectrum |
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Ref Level 20.24 dém Offset 10.24 dB

Mode Auto Sweep

@ 1Rm AwvgPwr

Limit ¢heck PABS
10 dBrf-28
0 dBm
S
-10 dBm r{
-20 dBm
1 T
-30 dBm — — —
o8 ‘H:J_/-f—fh - “"“-«-.-_ﬂ:; T
| -S.0-elPr=
-60 dBm
-70 dBm
CF 6.185 GHz 1001 pts Span 500.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.68 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-250.000 MHz -240.000 MHz 2.000 MHz 5.94375 GHz -50.80 dBm -47.12 dB -7.12 dB
-240.000 MHz -160.000 MHz 2.000 MHz 5.95225 GHz -49.82 dBm -46.14 dB -7.23 dB
-160.000 MHz -31.000 MHz 2.000 MHz 6.10375 GHz -26.90 dBm -23.22 dB -3.19 dB
-81.000 MHz -20.000 MHz 2.000 MHz 6.104235 GHz -33.36 dBm -29.68 dB -14.68 dB
80.000 MHz 51,000 MHz 2,000 MHz 6.26575 GHz -21.46 dBm -17.79 dp -2,79.dB
81.000 MHz 160.000 MHz 2.000 MHz 6.26625 GHz -27.16 dBm -23.48 dB -3.46 dB
160.000 MHz 240.000 MHz 2.000 MHz 6.42425 GHz -50.62 dBm -46.94 dB -7.06 dB
240,000 MHz 250.000 MHz 2.000 MHz 6.42675 GHz -50.56 dBm -45.88 dB -6.88 dB
) J e
Date: 4.NOV.2023 19:37:50
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11AX160MIMO_Total_6345
Spectrum | ||:|1A:t|
Ref Level 20.05 dém Offset 10.05 dB Mode Auto Sweep
SGL Count 100/100
@ 1Rm AwvgPwr
Limit ¢heck PABS
10 dBri2&
0 dBm
1
-10 dém ———
-20 dBm
-30 dBm T T |
D,
40 dBm-—F ] ——
| ~SlBrr e
-60 dBm
-70 dBm
CF 6.345 GHz 1001 pts Span 500.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.56 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-250.000 MHz -240.000 MHz 2.000 MHz 6.10325 GHz -50.60 dBm -46.04 dB -6.04 dB
-240.000 MHz -160.000 MHz 2.000 MHz 6.11075 GHz -49.60 dBm -45.04 dB -5.90 dB |
-160.000 MHz -31.000 MHz | 2.000 MHz | 6.26375 GHz -28.51 dBm -23.95dB | -3.93 dB |
-81.000 MHz -20.000 MHz 2.000 MHz 6.264235 GHz -33.98 dBm -29.42 dB -14.42 dB
80.000 MHz 51,000 MHz 2.000 MHz 6.42575 GHz -24.,30 dBm -19.74 dB -4,74 dB |
81.000 MHz 160.000 MHz 2.000 MHz 6.42625 GHz -30.24 dBm -25.67 dB -5.65 dB
160.000 MHz 240.000 MHz 2.000 MHz 6.58475 GHz -51.15 dBm -46.59 dB -6.62 dB
240,000 MHz 250.000 MHz 2.000 MHz 6.58775 GHz -51.11 dBm -45.55 dB | -6.55 dB
)| J e
Date: 4.NOV.Z023 19:59:18
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11AX160MIMO_Total_6505
Spectrum | ||:|1A:t|
Ref Level 20.61 dém Offset 10.61 dB Mode Auto Sweep
SGL Count 100/100
@ 1Rm AwvgPwr
Limit ¢heck PABS
10 dBra2t
0 dem
10 dBm P T R
-20 dem
-30 dBm - - —
o T
ARt )] —
-40 dBom =
|~ - A R o T
50 dpm= i—
-60 dBm
-70 dBm
CF 6.505 GHz 1001 pts Span 500.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.57 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-250.000 MHz -240.000 MHz 2.000 MHz 6.26225 GHz -50.35 dBm -45.78 dB -5.78 dB
-240.000 MHz -160.000 MHz 2.000 MHz 6.26525 GHz -50.90 dBm -46.32 dB -6.36 dB |
-160.000 MHz -31.000 MHz | 2.000 MHz | 6.42375 GHz -29.81 dBm -25.24 dB | -5.22 dB |
-81.000 MHz -20.000 MHz 2.000 MHz 6.42423 GHz -35.35 dBm -30.78 dB -15.78 dB
80.000 MHz 51,000 MHz 2.000 MHz 6.58575 GHz -23.43 dBm -18.86 dB -3.86 dB |
81.000 MHz 160.000 MHz 2.000 MHz 6.58625 GHz -29.70 dBm -25.13 dB -5.11 dB
160.000 MHz 240.000 MHz 2.000 MHz 6.74425 GHz -50.29 dBm -45.72 dB -5.83 dB
240,000 MHz 250.000 MHz 2.000 MHz 6.74575 GHz -50.31 dBm -45.73 dB | -5.73 dB
)| J e
Date: 4.NOV.Z2023 21:45:01

Sporton International Inc. (Kunshan) Page Number 1 A362 of A367
TEL : +86-512-57900158
FCC ID : G954981X2



saronis. FCC RF Test Report Report No. : FR391301E
11AX160MIMO_Total_6665
Spectrum | |mAl|
Ref Level 20.66 dém Offset 10.66 dB Mode Auto Sweep
SGL Count 100/100
@ 1Rm AwvgPwr
Limit ¢heck PABS
10 dBra2t
0 dem
] 1
-10 dBm rﬁ”— Fr_h‘ﬁ"
-20 dem
-30 dB | 1 ——
m e J e
1 —]
[ -40 dBemr=— '_JJM H\‘“‘“*-—m% —
-5 E-eBrm——
-60 dBm
-70 dBm
CF 6.665 GHz 1001 pts Span 500.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.55 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit
-250.000 MHz -240.000 MHz 2.000 MHz 6.42025 GHz -50.12 dBm -46.57 dB -6.57 dB
-240.000 MHz -160.000 MHz 2.000 MHz | 6.42625 GHz -50.28 dBm -46.74 dB -6.92 dB
-160.000 MHz -31.000 MHz | 2.000 MHz | 6.58375 GHz | -30.25 dBm | -26.70 dB | -6.568 dB
-81.000 MHz -20.000 MHz 2.000 MHz 6.58425 GHz -34.81 dBm -31.26 dB -16.26 dB
80.000 MHz 51,000 MHz 2.000 MHz 6.74575 GHz -23.01 dBm | -19.46 dB | -4.46 dB
81.000 MHz 160.000 MHz 2.000 MHz 6.74625 GHz -29.35 dBm -25.80 dB -5.78 dB
160.000 MHz 240.000 MHz 2.000 MHz 6.90475 GHz -49.94 dBm -46.39 dB -6.43 dB
240,000 MHz 250.000 MHz 2.000 MHz 6.90525 GHz -49.98 dBm -45.43 dB | -6.43 dB
)| J e
Date: 4.NOV.Z2023 20:18:18
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11AX160MIMO_Total_6825
Spectrum | |mAl|
Ref Level 20.78 dém Offset 10.78 dB Mode Auto Sweep
SGL Count 100/100
@ 1Rm AwvgPwr
Limit ¢heck PABS
10 dBm2
0 dem
b 1
-10 dem [T
-20 dem
T [
-30 dem — - | e
o T
| — . ] —]
-40_dRem “"“*—n;,\_\ —
-60 dBm
-70 dBm
CF 6.825 GHz 1001 pts Span 500.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.72 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit
-250.000 MHz -240.000 MHz 2.000 MHz 6.58025 GHz -49.84 dBm -46.12 dB -6.12 dB
-240.000 MHz -160.000 MHz 2.000 MHz | 6.58725 GHz -49.72 dBm -45.99 dB -6.33 dB
-160.000 MHz -31.000 MHz | 2.000 MHz | 6.74375 GHz | -26.80 dBm | -23.08 dB | -3.05 dB
-81.000 MHz -20.000 MHz 2.000 MHz 6.74423 GHz -32.27 dBm -28.55 dB -13.55 dB
80.000 MHz 51,000 MHz 2.000 MHz 6.90575 GHz -23.51 dBm | -19.79 dp | -4,79 dB
81.000 MHz 160.000 MHz 2.000 MHz 6.90625 GHz -28.97 dBm -25.25 dB -5.22 dB
160.000 MHz 240.000 MHz 2.000 MHz 7.06025 GHz -50.67 dBm -46.95 dB -7.66 dB
240,000 MHz 250.000 MHz 2.000 MHz 7.07025 GHz -51.57 dBm -47.85dB | -7.85 dB
)| J e
Date: 4.NOV.Z2023 21:21:32

Sporton International Inc. (Kunshan) Page Number : A364 of A367
TEL : +86-512-57900158
FCC ID : G954981X2



saronis. FCC RF Test Report Report No. : FR391301E
11AX160MIMO_Total_6985
Spectrum | |mAl|
Ref Level 20.97 dém Offset 10.97 dB Mode Auto Sweep
SGL Count 100/100
@ 1Rm AwvgPwr
Limit ¢heck PAES
10 dBm2
0 dem
-10 dem i
-20 dBm
-30 dBm T i
("‘-__F T—
T T
-40 dBm—=t= == T
— Mfﬂ ‘-MWN —]
[=ot-aE ——— e ——
-60 dBm
-70 dBm
CF 6.985 GHz 1001 pts Span 500.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.08 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit
-250.000 MHz -240.000 MHz 2.000 MHz 6.73975 GHz -49.78 dBm -44.70 dB -4.70 dB
-240.000 MHz -160.000 MHz 2.000 MHz | 6.74525 GHz -49.85 dBm -44.77 dB -4.81 dB
-160.000 MHz -31.000 MHz | 2.000 MHz | 6.90375 GHz | -27.19 dBm | -22.11dB | -2.09 dB
-81.000 MHz -20.000 MHz 2.000 MHz 6.904735 GHz -24.44 dBm -19.36 dB -14.36 dB
80.000 MHz 51,000 MHz 2,000 MHz 7.06575 GHz -25.36 dBm | -20.28 dB | -5.28 dB
81.000 MHz 160.000 MHz 2.000 MHz 7.06625 GHz -31.22 dBm -26.15 dB -6.12 dB
160.000 MHz 240.000 MHz 2.000 MHz 7.22473 GHz -52.61 dBm -47.53 dB -7.57 dB
240,000 MHz 250.000 MHz 2.000 MHz 7.23225 GHz -51.82 dBm -45.74 dB | -6.74 dB
)| J e
Date: 4.NOV.Z2023 20:55:45
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Maximum EIRP Power

Test Result
Level [ pT |[pash Final EIRP Limit ,
TestMode |Antenna|Freq(MHz) Factor | Loss Level [dBm] Verdict
(dBuV/m) (dBuV/m) [dBm]
total 5955 102.6 0.13 [ 9.93 | 112.66 17.46 <30.00 | PASS
total 6175 102.5 0.13 [10.31] 112.94 17.74 <30.00 | PASS
total 6415 102.5 0.13 |10.47] 1131 17.9 <30.00 | PASS
total 6435 101.6 0.13 |10.51| 112.24 17.04 <30.00 | PASS
total 6475 102.5 0.13 | 10.6 | 113.23 18.03 <30.00 | PASS
total 6515 101.8 0.13 [10.59] 112.52 17.32 <30.00 | PASS
L1AX20MIMO total 6535 100.7 0.13 [10.55] 111.38 16.18 <30.00 | PASS
total 6695 101.2 0.13 [10.67 112 16.8 <30.00 | PASS
total 6855 101.6 0.13 [11.01] 112.74 17.54 <30.00 | PASS
total 6875 100.8 0.13 [11.01] 111.94 16.74 <30.00 | PASS
total 6895 100.8 0.13 [11.03] 111.96 16.76 <30.00 | PASS
total 6995 101.7 0.13 110.94| 112.77 17.57 <30.00 | PASS
total 7095 101 0.13 [11.22] 112.35 17.15 <30.00 | PASS
total 7115 101.3 0.13 |11.31| 112.74 17.54 <30.00 | PASS
total 5965 105.5 0.14 | 9.93 | 11557 20.37 <30.00 | PASS
total 6165 104.4 0.14 | 10.3 | 114.84 19.64 <30.00 | PASS
total 6405 104.1 0.14 [10.43| 114.67 19.47 <30.00 | PASS
total 6445 105.3 0.14 110.59| 116.03 20.83 <30.00 | PASS
total 6485 105 0.14 110.62| 115.76 20.56 <30.00 | PASS
total 6525 105.2 | 0.14 |10.56| 115.9 20.7 <30.00 | PASS
11AX40MIMO total 6565 105.1 0.14 110.53| 115.77 20.57 <30.00 | PASS
total 6685 104.6 0.14 [10.66] 115.4 20.2 <30.00 | PASS
total 6845 103.4 0.14 110.97| 114.51 19.31 <30.00 | PASS
total 6885 104.4 0.14 [11.02] 115.56 20.36 <30.00 | PASS
total 6925 104.5 0.14 [10.99| 115.63 20.43 <30.00 | PASS
total 7005 104.6 0.14 110.97| 115.71 20.51 <30.00 | PASS
total 7085 104.5 0.14 [11.22]| 115.86 20.66 <30.00 | PASS
Sporton International Inc. (Kunshan) Page Number 1 A366 of A367
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Final .
TestMode |Antenna|Freq(MHz) Level chl-or FI:S:Z Level [igqnf] Himit Verdict
(dBuV/m) (dBuV/m) [dBm]

total 5985 108.8 0.12 | 9.87 | 118.79 23.59 <30.00 | PASS
total 6145 107.6 0.12 [10.26] 117.98 22.78 <30.00 | PASS
total 6385 107.9 0.12 110.39| 11841 23.21 <30.00 | PASS
total 6465 108.4 0.12 110.57| 119.09 23.89 <30.00 | PASS
total 6545 108 0.12 |10.56| 118.68 23.48 <30.00 | PASS

11AX80MIMO | total 6625 108 0.12 ]10.57| 118.69 23.49 <30.00 | PASS
total 6705 107.9 0.12 110.69| 118.71 23.51 <30.00 | PASS
total 6785 107.3 0.12 110.56| 117.98 22.78 <30.00 | PASS
total 6865 107.7 0.12 [10.99| 118.81 23.61 <30.00 | PASS
total 6945 107.7 0.12 [11.01] 118.83 23.63 <30.00 | PASS
total 7025 107.7 0.12 ]10.99| 118.81 23.61 <30.00 | PASS
total 6025 111 0.04 |1 9.62 | 120.66 25.46 <30.00 | PASS
total 6185 110.5 0.04 110.24| 120.78 25.58 <30.00 | PASS
total 6345 110.4 0.04 ]10.05| 120.49 25.29 <30.00 | PASS

11AX160MIMO| total 6505 109.9 0.04 110.61| 120.55 25.35 <30.00 | PASS
total 6665 109.9 0.04 110.66| 120.6 25.4 <30.00 | PASS
total 6825 110.4 0.04 110.78| 121.22 26.02 <30.00 | PASS
total 6985 108.7 0.04 [10.97] 119.71 24,51 <30.00 | PASS

Note:

EIRP(dBm) = Final Level(dBuV/m) - 95.2

Final Level(dBuV/m) = Read Level(dBuV/m) + Path Loss(dB) + DT Factor

Path Loss(dB) = Antenna Factor(dBuV/m) + Cable Loss(dB) - Preamp Factor(dB)

Sporton International Inc. (Kunshan) Page Number 1 A367 of A367
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Appendix B. AC Conducted Emission Test Results

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang : =
Relative Humidity : (38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV) Date: 20231204 Time: 17:01:16
70.0
0.0 | 15E R§8247-QP
50.0 | 15E R§5247-AVG
:
40.0 i
! W
30.0 '
4
20.0 10
10.0
V15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : COD1-KS
Condition : 15E RSS247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
WHz ~ dBuV 46 ~ dBuv  dBuv a8 dE
1 0.156 44.78 -20.91 65.89 34.30 0.05 10.43 QP
2 0.156 28.38 -37.31 65.69 17.90 0.05 10.43 Average
2 0.183 40.56 -23.77 64.32 30.10 0.04 10.42 QP
4 0.183 23.96 -40.37 64.32 12.50 0.04 10.42 Average
5 0.216 36.74 —26.22 62.96 26.30 0.03 10.41 QP
& 0.216 20.64 —42.32 62.96 10.20 0.03 10.41 Average
7 0.247 34.22 -27.64 61.86 22.80 0.04 10.35 QP
8 0.247 18.82 —43.04 61.86 8.40 0.04 10.38 Average
g 0.291 31.29 -20.21 60.50 20.90 0.04 10.35 QP
10 0.291 17.69 -42.81 60.50 7.30 0.04 10.35 Average
11 %  2.540 35.25 -20.75 56.00 25.29 -0.10 10.06 QP
12 2.540 32.85 -23.15 56.00 22.89 -0.10 10.06 Average
Sporton International Inc. (Kunshan) Page Number : B1 of B2
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_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
goLevel (dBuv) Date: 2023-12-04 Time: 17:05:49
70.0
0.0 | 15E RS5247-QP
50.0 | 15E RSS247-AVG
40.0 ]
30.0
1P
20.0
10.0
015 2 5 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2023 NEUTRAL
Over LISN
Freq Level Limit Factor Remark
MHz ~ dBuv a8 a8
1 0.162 44.07 -21.27 04 QP
2 0.162 28.37 -35.97 04 Average
3 0.172 42.67 -22.19 04
4 0.172 28.57 -35.2 04 Average
5 0.185 41.97 -22.27 05
f 0,185 29,37 —34.87 02 Averzge
7 0.227 36.32 -26.25 2
g 0.227 23.38 -39.19 2 Average
9 0.264 34.06 -27.23 .01
10 0.264 21.76 -39.53 .01 7 Average
11 % 2.736 35.23 -20.77 .13
12 2.736 31.43 -24.57 13 Average

Note:

1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Appendix C. Radiated Spurious Emission

Relative Humidity : 41 ~42 %
Test Engineer : Carl Ni

Temperature : 22~23 C
Radiated Spurious Emission Test Modes
<CDD 1S4T>:

Mode Band (BGal-r:zd) Antenna Modulation Channel Frequency g:zg RU Remark
Mode 2 U-NII-5 5.925-6.425 CDD 1S4T 802.11ax HE20 1 5955 MCSO Full Axis Z
Mode 3 U-NII-5 5.925-6.425 CDD 1S4T 802.11ax HE20 45 6175 MCSO0 Full Axis Z
Mode 4 U-NII-5 5.925-6.425 CDD 1S4T 802.11ax HE20 93 6415 MCSO Full Axis Z
Mode 5 U-NII-5 5.925-6.425 CDD 1S4T 802.11ax HE20 97 6435 MCSO Full Axis Z
Mode 6 U-NII-5 6.425-6.525 CDD 1S4T 802.11ax HE20 105 6475 MCSO Full Axis Z
Mode 7 U-NII-8 6.425-6.525 CDD 1S4T 802.11ax HE20 113 6515 MCSO0 Full Axis Z
Mode 8 U-NII-8 6.525-6.875 CDD 1S4T 802.11ax HE20 117 6535 MCSO Full Axis Z
Mode 9 U-NII-8 6.525-6.875 CDD 1S4T 802.11ax HE20 149 6695 MCSO Full Axis Z
Mode 10 U-NII-8 6.525-6.875 CDD 1S4T 802.11ax HE20 181 6855 MCSO Full Axis Z
Mode 11 U-NII-8 = 6.875-7.125 CDD 1S4T 802.11lax HE20 189 6895 MCSO Full Axis Z
Mode 12 U-NII-8 6.875-7.125 CDD 1S4T 802.11ax HE20 209 6995 MCSO Full Axis Z
Mode 13 U-NII-8 6.875-7.125 CDD 1S4T 802.11ax HE20 229 7095 MCSO0 Full Axis Y
Mode 15 U-NII-5 5.925-6.425 CDD 1S4T 802.11ax HE40 3 5965 MCSO Full Axis Y
Mode 16 U-NII-5 5.925-6.425 CDD 1S4T 802.11ax HE40 43 6165 MCSO Full Axis Y
Mode 17 U-NII-5 5.925-6.425 CDD 1S4T 802.11ax HE40 91 6405 MCSO Full Axis Y
Mode 18 U-NII-5 6.425-6.525 CDD 1S4T 802.11ax HE40 99 6445 MCSO Full Axis Y
Mode 19 U-NII-5 6.425-6.525 CDD 1S4T 802.11ax HE40 107 6485 MCSO0 Full Axis Y
Mode 20 U-NII-5 6.525-6.875 CDD 1S4T 802.11ax HE40 123 6565 MCSO Full Axis Y
Mode 21 U-NII-5 6.525-6.875 CDD 1S4T 802.11ax HE40 147 6685 MCSO Full Axis Y
Mode 22 U-NII-5 6.525-6.875 CDD 1S4T 802.11ax HE40 179 6845 MCSO0 Full Axis Y
Mode 23 U-NII-8 6.875-7.125 CDD 1S4T 802.11ax HE40 195 6925 MCSO0 Full Axis Z
Mode 24 U-NII-8 6.875-7.125 CDD 1S4T 802.11ax HE40 211 7005 MCSO0 Full Axis Z
Mode 25 U-NII-8 6.875-7.125 CDD 1S4T 802.11ax HE40 227 7085 MCSO Full Axis Z
Mode 26 U-NII-5 5.925-6.425 CDD 1S4T 802.11ax HE80 7 5985 MCSO0 Full Axis Z
Mode 27 U-NII-5 5.925-6.425 CDD 1S4T 802.11ax HE80 39 6145 MCSO0 Full Axis Z
Mode 28 U-NII-5 5.925-6.425 CDD 1S4T 802.11ax HE80 87 6385 MCSO0 Full Axis Z
Mode 29 U-NII-5 6.425-6.525 CDD 1S4T 802.11ax HE80 103 6465 MCSO0 Full Axis Z
Mode 30 U-NII-5 6.525-6.875 CDD 1S4T 802.11ax HE80 135 6625 MCSO0 Full Axis Z
Mode 31 U-NII-5 6.525-6.875 CDD 1S4T 802.11ax HE80 151 6705 MCSO0 Full Axis X
Mode 32 U-NII-5 6.525-6.875 CDD 1S4T 802.11ax HE80 167 6785 MCSO0 Full Axis X
Mode 33 U-NII-8 6.875-7.125 CDD 1S4T 802.11ax HE80 199 6945 MCSO Full Axis X
Mode 34 U-NII-8 6.875-7.125 CDD 1S4T 802.11ax HE80 215 7025 MCSO Full Axis X
Mode 35 U-NII-5 5.925-6.425 CDD 1S4T 802.11ax HE160 15 6025 MCSO Full Axis Z
Mode 36 U-NII-5 5.925-6.425 CDD 1S4T 802.11ax HE160 47 6185 MCSO Full Axis Y
Sporton International Inc. (Kunshan) Page Number : Clof C149
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Mode Band EE Antenna Modulation Channel Frequency DS RU Remark
(GHz) Rate

Mode 37 U-NII-5 5.925-6.425 CDD 1S4T 802.11ax HE160 79 6345 MCSO Full Axis Z
Mode 38 U-NII-8 6.525-6.875 CDD 1S4T 802.11ax HE160 143 6665 MCSO Full Axis Y
Mode 39 U-NII-8 6.875-7.125 CDD 1S4T 802.11ax HE160 207 6985 MCSO0 Full Axis X
Mode 40 U-NII-8 6.525-7.125 CDD 1S4T 802.11ax HE20 185 6875 MCSO Full Axis Z
Mode 41 U-NII-8 6.525-7.125 CDD 1S4T 802.11ax HE40 187 6885 MCSO Full Axis Y
Mode 42 U-NII-8 6.525-7.125 CDD 1S4T 802.11ax HE80 183 6865 MCSO0 Full Axis X
Mode 43 U-NII-8 6.525-7.125 CDD 1S4T 802.11ax HE160 175 6825 MCSO Full Axis Z
Mode 44 U-NII-5 6.425-6.875 CDD 1S4T 802.11ax HE40 115 6525 MCSO Full Axis Y
Mode 45 U-NII-5 6.425-6.875 CDD 1S4T 802.11ax HE80 119 6545 MCSO Full Axis Z
Mode 46 U-NII-5 6.425-6.875 CDD 1S4T 802.11ax HE160 111 6505 MCSO Full Axis X
Mode 25 U-NII-8 6.875-7.125 CDD 1S4T 802.11ax HE40 227 7085 MCSO Full LF

<TXBF 1S4T>:

Mode Band 5’33:3) Antenna Modulation Channel Frequency g:ﬁg RU Remark
Mode 48 U-NII-5 5.925-6.425 BF 1S4T 802.11ax HE20 1 5955 MCSO Full Axis Z
Mode 49 U-NII-5 5.925-6.425 BF 1S4T 802.11ax HE20 45 6175 MCSO Full Axis Z
Mode 50 U-NII-5 5.925-6.425 BF 1S4T 802.11lax HE20 93 6415 MCSO Full Axis Z
Mode 51 U-NII-5 5.925-6.425 BF 1S4T 802.11ax HE20 97 6435 MCSO Full Axis Z
Mode 52 U-NII-6 6.425-6.525 BF 1S4T 802.11ax HE20 105 6475 MCSO Full Axis Z
Mode 53 U-NII-6 6.425-6.525 BF 1S4T 802.11ax HE20 113 6515 MCSO Full Axis Z
Mode 54 U-NII-7 6.525-6.875 BF 1S4T 802.11ax HE20 117 6535 MCSO Full Axis Z
Mode 55 U-NII-7 6.525-6.875 BF 1S4T 802.11ax HE20 149 6695 MCSO Full Axis Z
Mode 56 U-NII-7 6.525-6.875 BF 1S4T 802.11ax HE20 181 6855 MCSO0 Full Axis Z
Mode 57 U-NII-8 6.875-7.125 BF 1S4T 802.11ax HE20 189 6895 MCSO0 Full Axis Z
Mode 58 U-NII-8 6.875-7.125 BF 1S4T 802.11ax HE20 209 6995 MCSO0 Full Axis Z
Mode 59 U-NII-8 6.875-7.125 BF 1S4T 802.11ax HE20 229 7095 MCSO Full Axis Z
Mode 61 U-NII-5 5.925-6.425 BF 1S4T 802.11ax HE40 3 5965 MCSO Full Axis Z
Mode 62 U-NII-5 5.925-6.425 BF 1S4T 802.11ax HE40 43 6165 MCSO0 Full Axis Z
Mode 63 U-NII-5 5.925-6.425 BF 1S4T 802.11ax HE40 91 6405 MCSO0 Full Axis Z
Mode 64 U-NII-6 6.425-6.525 BF 1S4T 802.11ax HE40 99 6445 MCSO0 Full Axis Z
Mode 65 U-NII-6 6.425-6.525 BF 1S4T 802.11ax HE40 107 6485 MCSO0 Full Axis Z
Mode 66 U-NII-7 6.525-6.875 BF 1S4T 802.11ax HE40 123 6565 MCSO0 Full Axis Z
Mode 67 U-NII-7 6.525-6.875 BF 1S4T 802.1lax HE40 147 6685 MCSO0 Full Axis Z
Mode 68 U-NII-7 6.525-6.875 BF 1S4T 802.1lax HE40 179 6845 MCSO0 Full Axis Z
Mode 69 U-NII-8 6.875-7.125 BF 1S4T 802.1lax HE40 195 6925 MCSO0 Full Axis Z
Mode 70 U-NII-8 6.875-7.125 BF 1S4T 802.1lax HE40 211 7005 MCSO0 Full Axis Z
Mode 71 U-NII-8 6.875-7.125 BF 1S4T 802.1lax HE40 227 7085 MCSO0 Full Axis Z
Mode 72 U-NII-5 5.925-6.425 BF 1S4T 802.11lax HE80 7 5985 MCSO0 Full Axis Z
Mode 73 U-NII-5 5.925-6.425 BF 1S4T 802.11ax HE80 39 6145 MCSO Full Axis Z
Mode 74 U-NII-5 5.925-6.425 BF 1S4T 802.11ax HE80 87 6385 MCSO Full Axis Z
Mode 75 U-NII-6 6.425-6.525 BF 1S4T 802.11ax HE80 103 6465 MCSO Full Axis Z
Mode 76 U-NII-7 6.525-6.875 BF 1S4T 802.1lax HE80 135 6625 MCSO Full Axis Z
Mode 77 U-NII-7 6.525-6.875 BF 1S4T 802.11lax HE80 151 6705 MCSO Full Axis Z
Mode 78 U-NII-7 6.525-6.875 BF 1S4T 802.11lax HE80 167 6785 MCSO Full Axis Z
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Mode Band EE Antenna Modulation Channel Frequency DS RU Remark
(GHz) Rate

Mode 79 U-NII-8 6.875-7.125 BF 1S4T 802.11ax HE80 199 6945 MCSO Full Axis Z
Mode 80 U-NII-8 6.875-7.125 BF 1S4T 802.11lax HE80 215 7025 MCSO Full Axis Z
Mode 81 U-NII-5 5.925-6.425 BF 1S4T 802.1lax HE160 15 6025 MCSO0 Full Axis Z
Mode 82 U-NII-5 5.925-6.425 BF 1S4T 802.1lax HE160 47 6185 MCSO Full Axis Z
Mode 83 U-NII-5 5.925-6.425 BF 1S4T 802.1lax HE160 79 6345 MCSO Full Axis Z
Mode 84 U-NII-7 6.525-6.875 BF 1S4T 802.11lax HE160 143 6665 MCSO0 Full Axis Z
Mode 85 U-NII-8 6.875-7.125 BF 1S4T 802.11lax HE160 207 6985 MCSO Full Axis Z
Mode 86 U-NII-8 6.525-7.125 BF 1S4T 802.11ax HE20 185 6525 MCSO Full Axis Z
Mode 87 U-NII-8 6.525-7.125 BF 1S4T 802.11ax HE40 187 6885 MCSO Full Axis Z
Mode 88 U-NII-8 6.525-7.125 BF 1S4T 802.11ax HE80 183 6865 MCSO Full Axis Z
Mode 89 U-NII-8 6.525-7.125 BF 1S4T 802.1lax HE160 175 6825 MCSO Full Axis Z
Mode 90 U-NII-7 6.425-6.875 BF 1S4T 802.11ax HE40 115 6525 MCSO Full Axis Z
Mode 91 U-NII-7 6.425-6.875 BF 1S4T 802.11ax HE80 119 6545 MCSO Full Axis Z
Mode 92 U-NII-7 6.425-6.875 BF 1S4T 802.11ax HE160 111 6505 MCSO Full Axis Z

Co-Location

Mode Band (BGa:g) Antenna Modulation Channel Frequency gg:g RU Plane
WIFI 2.4G 2400-2483.5 ](.:Sl:z‘r[')l' 802.11ax HE40 03 2422 MCSO0 - Wall
BLE 2400-2483.5 SISO GSFK 19 2440 1Mbps - Wall
Mode33 WIFISG 5475725 =D  802.1laxHE20 100 5500  MCSO - Wall
WIFI6G 68757125 =D  8021lax HE4O 227 7085  MCSO -  Wall
zighee  2400-2483.5 SISO 0-QPSK 26 2480 250kbps - Wall
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SPORTON LAB.

FCC RF Test Report

Report No. : FR391301E

Summary of each worse mode

<CDD 1S4T>:

Mode Modulation Ch. (Ilz\;thl) (dléflem) (délunwm) M(e(ljrg)m Pol. iizk Result Remark
2 802.11ax HE20 1 5921.33 67.36 68.20 -0.84 AVERAGE Pass Band Edge
2 802.11ax HE20 1 11910.00 38.27 54.00 -15.73 AVERAGE Pass Harmonic
3 802.11ax HE20 45 - - - - - - Band Edge
3 802.11ax HE20 45 12350.00 46.74 74.00 -27.26 PEAK Pass  Harmonic
4 802.11ax HE20 93 - - - - - - Band Edge
4 802.11ax HE20 93 12830.00 47.35 88.20 -40.85 PEAK Pass  Harmonic
5 802.11ax HE20 97 - - - - - - Band Edge
5 802.11ax HE20 97 9999.50 50.94 88.20 -37.26 \% Peak Pass  Harmonic
6 802.11ax HE20 105 - - - - - - Band Edge
6 802.11ax HE20 105  9999.50 51.32 88.20 -36.88 \% Peak Pass  Harmonic
7 802.11ax HE20 113 - - - - - - Band Edge
7 802.11ax HE20 113 9999.50 51.43 88.20 -36.77 \% Peak Pass  Harmonic
8 802.11ax HE20 117 - - - - - - Band Edge
8 802.11ax HE20 117 9999.50 52.16 88.20 -36.04 \% Peak Pass  Harmonic
9 802.11ax HE20 149 - - - - - - Band Edge
9 802.11ax HE20 149  13390.00 47.19 74.00 -26.81 \% PEAK Pass  Harmonic
10 802.11ax HE20 181 - - - - - - Band Edge
10 802.11ax HE20 181  9999.50 51.82 88.20 -36.38 Peak Pass = Harmonic
11 802.11ax HE20 189 - - - - - - Band Edge
11 802.11ax HE20 189 9999.50 51.49 88.20 -36.71 Peak Pass  Harmonic
12 802.11ax HE20 209 - - - - - - Band Edge
12 802.11ax HE20 209 9999.50 51.26 88.20 -36.94 Peak Pass  Harmonic
13 802.11ax HE20 229  7127.24 67.30 68.20 -0.90 AVERAGE Pass Band Edge
13 802.11ax HE20 229 9999.50 51.45 88.20 -36.75 Peak Pass  Harmonic
15 802.11ax HE40 3 5921.32 67.03 68.20 -1.17 AVERAGE Pass Band Edge
15 802.11ax HE40 3 11930.00 46.85 74.00 -27.15 PEAK Pass  Harmonic
16 802.11ax HE40 43 - - - - - - Band Edge
16 802.11ax HE40 43 12330.00 46.01 74.00 -27.99 PEAK Pass  Harmonic
17 802.11ax HE40 91 - - - - - - Band Edge
17 802.11ax HE40 91 9999.50 51.27 88.20 -36.93 Peak Pass  Harmonic
18 802.11ax HE40 99 - - - - - - Band Edge
18 802.11ax HE40 99 9999.50 52.27 88.20 -35.93 Peak Pass  Harmonic
19 802.11ax HE40 107 - - - - - - Band Edge
19 802.11ax HE40 107  9999.50 52.17 88.20 -36.03 Peak Pass  Harmonic
20 802.11ax HE40 123 - - - - - - Band Edge
20 802.11ax HE40 123 9999.50 52.30 88.20 -35.90 Peak Pass  Harmonic
21 802.11ax HE40 147 - - - - - - Band Edge
21 802.11ax HE40 147  13370.00 38.06 54.00 -15.94 AVERAGE Pass Harmonic
22 802.11ax HE40 179 - - - - - - Band Edge
22 802.11ax HE40 179  9999.50 52.60 88.20 -35.60 Peak Pass  Harmonic
23 802.11ax HE40 195 - - - - - - Band Edge
23 802.11ax HE40 195 9999.50 52.67 88.20 -35.53 Peak Pass  Harmonic
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Report No. : FR391301E

Mode Modulation Ch. (T\;eHC;) (dléi\@h) (dllilun\]/lltm) M(ng)m Pol. iizk Result Remark
24 802.11ax HE40 211 - - - - - - - Band Edge
24 802.11ax HE40 211 9999.50 52.47 88.20 -35.73 H Peak Pass  Harmonic
25 802.11ax HE40 227 @ 7125.00 67.62 68.20 -0.58 \% AVERAGE Pass Band Edge
25 802.11ax HE40 227 9999.50 51.79 88.20 -36.41 \% Peak Pass  Harmonic
26 802.11ax HE80 7 5921.48 66.73 68.20 -1.47 \Y, AVERAGE Pass Band Edge
26 802.11ax HE80 7 11970.00 46.12 74.00 -27.88 \Y, PEAK Pass  Harmonic
27 802.11ax HE80 39 - - - - - - - Band Edge
27 802.11ax HE80 39 12290.00 45.75 74.00 -28.25 \Y, PEAK Pass  Harmonic
28 802.11ax HE80 87 - - - - - - - Band Edge
28 802.11ax HE80 87 9999.50 52.03 88.20 -36.17 H Peak Pass = Harmonic
29 802.11ax HE80 103 - - - - - - - Band Edge
29 802.11ax HE80 103  9999.50 52.66 88.20 -35.54 H Peak Pass  Harmonic
30 802.11ax HE80 135 - - - - - - - Band Edge
30 802.11ax HE80 135 13250.00 46.99 74.00 -27.01 H PEAK Pass  Harmonic
31 802.11ax HE80 151 - - - - - - - Band Edge
31 802.11ax HE80 151 = 9999.50 51.94 88.20 -36.26 H Peak Pass  Harmonic
32 802.11ax HE80 167 - - - - - - - Band Edge
32 802.11ax HE80 167  9999.50 52.11 88.20 -36.09 H Peak Pass  Harmonic
33 802.11ax HE80 199 - - - - - - - Band Edge
33 802.11ax HE80 199  9999.50 52.04 88.20 -36.16 H Peak Pass  Harmonic
34 802.11ax HE80 215  7127.08 67.14 68.20 -1.06 \% AVERAGE Pass Band Edge
34 802.11ax HE80 215  9999.50 51.87 88.20 -36.33 H Peak Pass  Harmonic
35 802.11ax HE160 15 5923.60 66.15 68.20 -2.05 H AVERAGE Pass Band Edge
35 802.11ax HE160 15 12050.00 46.67 74.00 -27.33 H PEAK Pass  Harmonic
36 802.1lax HE160 47 - - - - - - - Band Edge
36 802.11lax HE160 47 12370.00 47.89 74.00 -26.11 H PEAK Pass  Harmonic
37 802.1lax HE160 79 - - - - - - - Band Edge
37 802.11ax HE160 79 12690.00  46.40 74.00 -27.60 \% PEAK Pass  Harmonic
38 802.1lax HE160 143 - - - - - - - Band Edge
38 802.11ax HE160 143 13330.00 47.09 74.00 -26.91 \% PEAK Pass Harmonic
39 802.11ax HE160 207 7133.80 65.58 68.20 -2.62 H AVERAGE Pass Band Edge
39 802.1lax HE160 207 9999.50 52.94 88.20 -35.26 H Peak Pass Harmonic
40 802.11ax HE20 185 - - - - - - - Band Edge
40 802.11ax HE20 185 9999.50 52.53 88.20 -35.67 H Peak Pass Harmonic
41 802.11ax HE40 187 - - - - - - - Band Edge
41 802.11ax HE40 187 13770.00 47.49 88.20 -40.71 \Y, PEAK Pass  Harmonic
42 802.11ax HE80 183 - - - - - - - Band Edge
42 802.11ax HE80 183 9999.50 52.72 88.20 -35.48 H Peak Pass Harmonic
43  802.1lax HE160 175 - - - - - - - Band Edge
43 802.11ax HE160 175 @ 9999.50 52.23 88.20 -35.97 H Peak Pass  Harmonic
44 802.11ax HE40 115 - - - - - - - Band Edge
44 802.11ax HE40 115 9999.50 53.04 88.20 -35.16 H Peak Pass  Harmonic
45 802.11ax HE80 119 - - - - - - - Band Edge
45 802.11ax HE80 119 9999.50 53.32 88.20 -34.88 H Peak Pass  Harmonic
46  802.1lax HE160 111 - - - - - - - Band Edge
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Mode Modulation Ch. (T\;eHC;) (dléi\@h) (dllilun\]/lltm) M(zrg)m Pol. iizk Result Remark
46  802.1lax HE160 111 9999.50 52.75 88.20 -35.45 H Peak Pass  Harmonic
25 802.11ax HE40 227 72.68 31.01 40.00 -8.99 \Y, Peak Pass LF

<TXBF 1S4T>:

Mode Modulation Ch. ('lz\;ﬁg) (dléfxle/lm) (délun\]/lltm) M(zrg)m Pol Z?/Zk Result Remark
48 802.11ax HE20 5920.29 56.14 68.20 -12.06 \% AVERAGE Pass Band Edge
48 802.11ax HE20 11870.00 37.85 54.00 -16.15 H AVERAGE Pass Harmonic
49 802.11ax HE20 45 - - - - - - - Band Edge
49 802.11ax HE20 45 12350.00 47.93 74.00 -26.07 H PEAK Pass  Harmonic
50 802.11ax HE20 93 - - - - - - - Band Edge
50 802.11ax HE20 93 12830.00 48.55 88.20 -39.65 H PEAK Pass  Harmonic
51 802.11ax HE20 97 - - - - - - - Band Edge
51 802.11ax HE20 97 12870.00 49.61 88.20 -38.59 H PEAK Pass  Harmonic
52 802.11ax HE20 105 - - - - - - - Band Edge
52 802.11ax HE20 105 12950.00  48.93 88.20 -39.27 H PEAK Pass = Harmonic
53 802.11ax HE20 113 - - - - - - - Band Edge
53 802.11ax HE20 113  13030.00  48.60 88.20 -39.60 H PEAK Pass  Harmonic
54 802.11ax HE20 117 - - - - - - - Band Edge
54 802.11ax HE20 117 13070.00 48.41 88.20 -39.79 \Y, PEAK Pass = Harmonic
55 802.11ax HE20 149 - - - - - - - Band Edge
55 802.11ax HE20 149  13390.00 47.98 74.00 -26.02 \Y, PEAK Pass  Harmonic
56 802.11ax HE20 181 - - - - - - - Band Edge
56 802.11ax HE20 181 13710.00 50.75 88.20 -37.45 \Y, PEAK Pass  Harmonic
57 802.11ax HE20 189 - - - - - - - Band Edge
57 802.11ax HE20 189 13790.00 50.49 88.20 -37.71 H PEAK Pass  Harmonic
58 802.11ax HE20 209 - - - - - - - Band Edge
58 802.11ax HE20 209  13990.00 49.52 88.20 -38.68 H PEAK Pass  Harmonic
59 802.11ax HE20 229  7125.00 66.24 68.20 -1.96 H AVERAGE Pass Band Edge
59 802.11ax HE20 229  14190.00 49.93 88.20 -38.27 H PEAK Pass  Harmonic
61 802.11ax HE40 3 5924.54 61.69 68.20 -6.51 H Average Pass Band Edge
61 802.11ax HE40 3 11930.00 38.11 54.00 -15.89 H AVERAGE Pass Harmonic
62 802.11ax HE40 43 - - - - - - - Band Edge
62 802.11ax HE40 43 12330.00 47.78 74.00 -26.22 H PEAK Pass  Harmonic
63 802.11ax HE40 91 - - - - - - - Band Edge
63 802.11ax HE40 91 12810.00 48.57 88.20 -39.63 H PEAK Pass  Harmonic
64 802.11ax HE40 99 - - - - - - - Band Edge
64 802.11ax HE40 99 12890.00 49.20 88.20 -39.00 \% PEAK Pass  Harmonic
65 802.11ax HE40 107 - - - - - - - Band Edge
65 802.11ax HE40 107 12970.00 48.69 88.20 -39.51 \% PEAK Pass Harmonic
66 802.11ax HE40 123 - - - - - - - Band Edge
66 802.11ax HE40 123  13130.00 48.26 88.20 -39.94 H PEAK Pass Harmonic
67 802.11ax HE40 147 - - - - - - - Band Edge
67 802.11ax HE40 147  13370.00 47.76 74.00 -26.24 \% PEAK Pass  Harmonic
68 802.11ax HE40 179 - - - - - - - Band Edge
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Mode Modulation Ch. (T\;eHC;) (dléi\@h) (dllilun\]/lltm) M(ng)m Pol. iizk Result Remark
68 802.11ax HE40 179  13690.00 48.29 88.20 -39.91 H PEAK Pass  Harmonic
69 802.11ax HE40 195 - - - - - - - Band Edge
69 802.11ax HE40 195 13850.00 48.52 88.20 -39.68 \% PEAK Pass  Harmonic
70 802.11ax HE40 211 - - - - - - - Band Edge
70 802.11ax HE40 211  14010.00 47.70 88.20 -40.50 \Y, PEAK Pass = Harmonic
71 802.11ax HE40 227  7125.80 56.53 68.20 -11.67 H Peak Pass Band Edge
71 802.11ax HE40 227 14170.00 47.73 88.20 -40.47 H PEAK Pass  Harmonic
72 802.11ax HE80 7 5922.92 60.73 68.20 -7.47 H Average Pass Band Edge
72 802.11ax HE80 7 11970.00 47.20 74.00 -26.80 \Y, PEAK Pass = Harmonic
73 802.11ax HE80 39 - - - - - - - Band Edge
73 802.11ax HE80 39 12290.00 38.43 54.00 -15.57 \Y, AVERAGE Pass Harmonic
74 802.11ax HE80 87 - - - - - - - Band Edge
74 802.11ax HE80 87 12770.00 47.76 88.20 -40.44 \% PEAK Pass  Harmonic
75 802.11ax HE80 103 - - - - - - - Band Edge
75 802.11ax HE80 103  12930.00 48.62 88.20 -39.58 H PEAK Pass  Harmonic
76 802.11ax HE80 135 - - - - - - - Band Edge
76 802.11ax HE80 135 13250.00 38.63 54.00 -15.37 \% AVERAGE Pass Harmonic
77 802.11ax HE80 151 - - - - - - - Band Edge
77 802.11ax HE80 151  13410.00 47.65 88.20 -40.55 \% PEAK Pass  Harmonic
78 802.11ax HE80 167 - - - - - - - Band Edge
78 802.11ax HE80 167 13570.00 47.81 88.20 -40.39 \% PEAK Pass  Harmonic
79 802.11ax HE80 199 - - - - - - - Band Edge
79 802.11ax HE80 199 13890.00 47.98 88.20 -40.22 H PEAK Pass  Harmonic
80 802.11ax HE8B0 215 7127.52 48.92 68.20 -19.28 \ Peak Pass Band Edge
80 802.11ax HEBO0 215  14050.00 47.96 88.20 -40.24 \% PEAK Pass  Harmonic
81 802.1lax HE160 15 5902.60 64.12 68.20 -4.08 H Average Pass Band Edge
81 802.11ax HE160 15 12050.00 38.16 54.00 -15.84 \% AVERAGE Pass Harmonic
82 802.1lax HE160 47 - - - - - - - Band Edge
82 802.11ax HE160 47 12370.00 47.83 74.00 -26.17 H PEAK Pass  Harmonic
83 802.11ax HE160 79 - - - - - - - Band Edge
83 802.11ax HE160 79 12690.00 47.71 74.00 -26.29 H PEAK Pass Harmonic
84  802.11ax HE160 143 - - - - - - - Band Edge
84 802.11ax HE160 143 13330.00 47.66 74.00 -26.34 \% PEAK Pass Harmonic
85 802.11ax HE160 207  7140.76 58.74 68.20 -9.46 \Y, Average Pass Band Edge
85 802.11ax HE160 207 13970.00 48.49 88.20 -39.71 H PEAK Pass Harmonic
86 802.11ax HE20 185 - - - - - - - Band Edge
86 802.11ax HE20 185 13750.00 47.38 88.20 -40.82 \% Peak Pass Harmonic
87 802.11ax HE40 187 - - - - - - - Band Edge
87 802.11ax HE40 187 13770.00 48.88 88.20 -39.32 \Y, PEAK Pass  Harmonic
88 802.11ax HE80 183 - - - - - - - Band Edge
88 802.11ax HE80 183 13730.00 48.22 88.20 -39.98 \Y, PEAK Pass  Harmonic
89 802.11ax HE160 175 - - - - - - - Band Edge
89 802.11ax HE160 175 13650.00 47.77 88.20 -40.43 H PEAK Pass  Harmonic
90 802.11ax HE40 115 - - - - - - - Band Edge
90 802.11ax HE40 115 13050.00 48.70 88.20 -39.50 \Y, PEAK Pass  Harmonic

Sporton International Inc. (Kunshan) Page Number . C7 of C149

TEL : +86-512-57900158
FCC ID : G954981X2




saronas. FCC RF Test Report

Report No. : FR391301E

. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHz) (dBuV/m) (dBuVim) (dB) Pol. Avg. Result Remark
91 802.11ax HE80 119 - - - - - - - Band Edge
91 802.11ax HE80 119 13090.00 48.64 88.20 -39.56 H PEAK Pass  Harmonic
92 802.1lax HE160 111 - - - - - - - Band Edge
92 802.11lax HE160 111  13010.00 48.47 88.20 -39.73 \% PEAK Pass  Harmonic
Co-Location
. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHz)  (dBuV/m) (dBuV/m) (dB) Pol. Avg. Result Remark
802.11ax HE40 03 2483.54 51.51 54.00 -2.49 H AVERAGE Pass Band Edge
802.11ax HE40 03 8250.00 50.16 54.00 -3.84 H Average Pass = Harmonic
Bluetooth-LE_GSFK 19 2483.50 52.42 54.00 -1.58 H AVERAGE Pass Band Edge
Bluetooth-LE_GSFK 19 8250.00 50.27 54.00 -3.73 H Average Pass = Harmonic
802.11ax HE20 100 5468.80 61.89 68.20 -6.31 H PEAK Pass Band Edge
33
802.11ax HE20 100 8254.00 53.02 54.00 -0.98 H Average Pass = Harmonic
802.11ax HE40 227 7125.48 61.61 68.20 -6.59 V  AVERAGE Pass Band Edge
802.11ax HE40 227 14170.00 48.52 88.20 -39.68 H Peak Pass = Harmonic
Zigbee_0-QPSK 26  2483.50 52.12 54.00 -1.88 H AVERAGE Pass Band Edge
Zighee_0-QPSK 26 8250.00 50.47 54.00 -3.53 H Average Pass = Harmonic
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FCC RF Test Report

SPORTON LAB. Report No. : FR391301E
<CDD 1S4T>:
2
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full_5955MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1
1138 1134
95 a5
Wi fE(Pek) ViFi GE(Peak
83 1 i 813 |
5.0 Al W
448 44
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MhENe B &N Bh & B B o &
1 592419 75.50 B88.20 -12.70 68.58 35.12 11.40 39.68 0.6 389 341 PEAK 1 5995.08 114.38 —----- ----- 18733 35.16 1143 39.54 0.0 389 341 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134 ]
95 a5
83 813
o MTEGE(AVE) WIFLSE(AVG)]
5.0 o A |
a8 ___NAM i ™
Av
9 15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MhENe B &N Bh & B B o &
1 592072 59.88 68.20 -9.12 5216 35.12 11.40 39.68 .80 339 341 AVERAGE 1 5995.08 106.46 —----- ------ 99.41 3516 1143 39.54 0.08 389 341 AVERAGE
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Mode Band Edge
U-NII-5_5.925-6.425 802.11ax HE20_CH1_Full_5955MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
45 ‘ a5 -
) PIGE(Peak) WiFi 6E(Peak)
i
813 : 813 |
650 5
oy s
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MeddnBWn B BN B B B B o g
1 582172 78.60 88.20 -9.60 71.68 35.12 11.40 39.66 @0.00 125 273 PEMK 1 5955.00 12155 =--ens =eeeee 14,53 35015 1143 39.56 0.0 125 273 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
113 1134 1
45 a5
813 813
1, WIFLBE(AVG) WIFLSE(AVG)
50 U W 5 |
44 4§ \_\M
Av
g 325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MedWnBi B BN B B B B o g
1 592133 67.36 68.20 -0.B4 60.44 35.12 1140 39.66 @.00 125 273 AVERAGE 1 5955.00 112,87 ------ ----- 105,85 35.15 1143 39.56 0.0 125 273 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C10 of C149
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SPORTON LAB.

FCC RF Test Report

Report No. : FR391301E

TEL : +86-512-57900158
FCC ID : G954981X2

Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm) o Lewvel (4Bu/m)
1138 134
915 975
wl 1] | . | ————— |
\ L | L] WP \ U | L] wdepag)
P I T | I | [ — o T 1 I |
T T L e T T ek
1 eI : AR A
Peak s o s
35 !
Avg
163 163
10000 11600, 13200, 14800 16400 18000 10000 11600, 13200, 1 16400. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B & o g Mol B W B & B & o g
1 11910.00 48.66 74.80 -25.34 59.53 38.63 16.62 66.12 0.00 300 O PEA 1 11910.08 47.72 74.80 -26.28 58.59 38.63 16.62 66.12 0.00 108 @ PEAK
2 11919.08 38.27 54.88 -15.73 49.14 38.63 16.62 66.12 .08 380 @ AVERAGE 1 11916.08 37.21 54.88 -16.79 43.88 38.63 16.62 66.12 Q.00 168 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C11 of C149




s=aranas. FCC RF Test Report Report No. : FR391301E

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ [/ — — ‘
I Ny | N
i 1
Peak TR — L P———————_
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12350.08 46.30 74.80 -27.78 56.31 38.84 16.91 65.76 @.00 ---  --- PEAK 1 12350.00 46.74 74.80 -27.26 56.75 38.84 16.91 €576 0.08 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C12 of C149
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SPORTON LAB.

FCC RF Test Report

Report No. : FR391301E

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ [/ — — ‘
I W I W
483 1 | 1
Peak L Pph—— LR
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp s TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12830.00 47.35 88.20 -40.85 56.42 39.03 1.2 65.32 .00 === PEAK 1 12830.00 46.70 88.20 -41.50 5.77 39.83 17.22 €532 0.08 --- --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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s=aranas. FCC RF Test Report

Report No. : FR391301E

Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm) o Lewvel (4Bu/m)
1138 134
915 975
T —— o —— | - o — - |
g U Wi EPegh NI U Wi EPegh
- [— T ] ] 17 [— T ] |
P B ™ |y
m | LL al |
Peak MMWW Vo - WWMMWW
35 !
Avg
163 163
9000 10800. 12600, 14400 16200. 18000 9000 10800. 12600, 14400 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9%99.50 50.88 88.20 -37.32 65.46 37.20 1512 6.9 0.8 .- - Pesk 1 9%99.59 50.94 88.20 -37.26 65.52 37.20 15.12 6699 0.8 .- - Pexk
2 12876.08 47.68 88.28 -48.50 S6.66 39.85 17.15 65.28 8.0 - -- PEAK 1 10876.08 47.45 88.28 -48.75 S6.43 39.85 17.15 65.28 8.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C14 of C149

TEL : +86-512-57900158
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s=aranas. FCC RF Test Report

Report No. : FR391301E

Pol. Horizontal Vertical
1ML&V&I(ll&]‘ﬂm) o Level (dBuVim)
1134 1134
915 915
- - | w11 - |
al U Wi GEpe NN U WEiGEpeg]
- [— T ] ] 17 [— T ] |
I R EWo) . R E
123 | _ 2 il | 2
Peak o e i e
38 !
Avg
163 163
9000 10800. 12600, 1440, 16200, 18000 9000 10800. 12600, 1 16200. 18000
Frequency (Miiz) Frequency (Mz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1999950 50.92 83.20 -37.28 65.50 37.20 15.12 66.%0 Q.08 - - Pesk 199995 5132 83.20 -36.98 65.%0 37.20 15.12 66.%0 Q.08 - - Pesk
2 12950.08 46.46 88.28 -41.74 S5.25 39.08 1738 65.20 @0 - -- PEAK 1 12950.08 46.99 88.28 -41.38 55.72 39.88 17.38 65.20 8.0 - -- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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s=aranas. FCC RF Test Report

Report No. : FR391301E

Pol. Horizontal Vertical
mLeveI(d&Nﬁn) o Level (dBuVim)
1134 1134
915 915
T —— - | - o — - |
NI IRV Wi EPe] NI IR Wi EPegh
- [— T ] 17 [— T ] |
| 0 M‘"E’ I e fw@
488 " b | |
Peak R g e S I "
38 !
Avg
163 163
9000 10800. 12600, 1440, 16200, 18000 9000 10800. 12600, 1 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9999.50 50.79 88.20 -37.41 €5.37 37.20 1512 66.90 .00 - Pegk 199995 5143 88.20 -36.77 66.81 37.20 15.12 66,90 .08 - - Pesk
2 13030.08 47.49 88.28 -48.71 56.17 39.89 17.36 65.13 0.08 -~ PEAK 1 13030.08 46.99 88.28 -41.3@ 55.58 39.89 17.36 65.13 8.8 - -- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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s=aranas. FCC RF Test Report Report No. : FR391301E

Pol. Horizontal Vertical
1‘,mu!\iei(IIBIMm] o Lewvel (4Bu/m)
1138 134
915 975
T —— o —— | - o — - |
g IR Wi EPegh NI IR Wi EPegh
F T e — m— T | | F7 I — — T | |
U, | N fﬂ@ | e WEME)
43 g |
Peak i M’ PP e S gy
35 !
Avg
163 163
9000 10800. 12600, 14400, 16200. 18000 9000 10800. 12600, 14400, 16200. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 999950 50.27 83.20 -37.93 64.85 37.20 15.12 6690 0.8 .- - Pesk 1 9%99.59 5.16 83.20 -36.04 6674 37.20 15.12 6.9 0.0 .- - Pesk
2 13076.08 47.%4 88.28 -4.26 56.58 39.87 17.38 65.89 8.0 - -- PEAK 1 13676.08 46.30 88.28 -41.81 55.83 39.87 17.38 65.89 8.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number . C17 of C149
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s=aranas. FCC RF Test Report Report No. : FR391301E

Pol. Horizontal Vertical
mmﬂ(ﬂm‘lﬁu} o Lewvel (4Bu/m)
1138 134
915 975
T —— o —— | - o — - |
NI IR Wi EPe] NI IR Wi EPegh
- — T ] ] 17 — T ] |
| LT ] e 1IN R o
43 I A g |
Peak AN L R B AN et e
35 !
Avg
163 163
9000 10800. 12600, 1400, 16200. 18000 9000 10800. 12600, 1 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
199995 SLI1 83.20 -37.09 65.69 37.20 15.12 66.90 Q.08 - - Pesk 199995 5151 88.20 -36.39 66.39 37.20 15.12 6.9 @.08 - - Pesk
2 13399.00 47.88 74.88 -26.92 55.32 38.94 17.61 6479 8.0 - - PEAK 1 13399.08 47.19 74.00 -26.81 S5.43 38.94 17.61 6479 8.0 - -- PEAC
Sporton International Inc. (Kunshan) Page Number : C18 of C149
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s=aranas. FCC RF Test Report

Report No. : FR391301E

Pol. Horizontal Vertical
mLeveI(d&Nﬁn) o Level (dBuVim)
1134 1134
915 915
- - | w11 - |
NI IR Wi EPe] NI IR Wi EPegh
- [— T ] ] 17 [— T ] |
I U ] e 1IN 0, L mew
138 | 2 il |
Peak o P g S Sl W W oy
38 !
Avg
163 163
9000 10800. 12600, 1440 16200, 18000 9000 10800. 12600, 1 16200. 18000
Frequency (Miiz) Frequency (Mz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9999.59 50.% 88.20-37.10 €5.53 7.0 15.12 66.90 .00 - Pegk 199995 5152 83.20 -36.38 66.40 37.20 15.12 66.%0 .08 - - Pesk
2 13710.08 46.60 88.28 -41.68 S4.61 38.82 17.84 6467 .00 -~ PEAK 1 13710.08 47.50 88.20 -4B.68 55.53 38.82 17.84 6467 8.0 - -- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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s=aranas. FCC RF Test Report

Report No. : FR391301E

Pol. Horizontal Vertical
1ML&V&I(ll&]‘ﬂm] o Level (dBuVim)
1134 1134
915 915
- - | w11 - |
NI IRV Wi EPe] NI IR Wi EPegh
- [— T ] 17 [— T ] |
| N WA LI I M)
m | § | " " ey L i
Peak e R el S e L PO
38 !
Avg
163 163
9000 10800. 12600, 1 16200, 18000 9000 10800. 12600, 1440 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9999.59 50.84 88.20-37.3 €5.41 37.20 15.12 66.90 .00 - Pegk 199995 5149 88.20 -36.71 66.87 37.20 15.12 66,90 @.08 - - Pesk
2 13799.08 46.83 88.28 -41.37 S4.83 38.78 17.89 6467 .00 -~ PEAK 1 13799.08 46.10 88.20 -42.18 5410 38.78 17.89 6467 8.0 - -- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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s=aranas. FCC RF Test Report

Report No. : FR391301E

Pol. Horizontal Vertical
1‘,““Levei(ll&]‘ﬂm] o Level (dBuVim)
1134 1134
915 915
- - | w11 - |
al U Wi e NI U Wi pe]
- [— T ] ] 17 [— T ] |
| R f"‘f’ 1IN R i
43 I 2 g | VA
Peak WWMW Mu o G
38 !
Avg
163 163
9000 10800. 12600, 1440, 16200, 18000 9000 10800. 12600, 1 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
199995 5126 83.20 -36.94 65.84 37.20 15.12 66.90 Q.08 - - Pesk 1999950 50.92 88.20 -37.28 65.50 37.20 15.12 6.9 Q.08 - - Pesk
2 13999.08 45.77 88.28 -42.43 53.68 38.78 18.84 6465 @0 - - PEAK 1 13999.08 46.25 88.28 -41.95 S4.16 38.78 18.84 6465 8.0 - -- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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saronas. FCC RF Test Report Report No. : FR391301E

13
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full_7095MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
45 -+ a5 -
A Wifi 6E(Peak) WiFi 6E(Peak)
1
813 ! ! 813 |
650 5
48 48
Peak
325 35
163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7129.16 8156 88.20 -6.79 7135 35.70 12.62 3817 0.0 307 M4 PEX 1 7895.00 118,87 =--enn =oeeen 108,81 35.69 12.5 38.21 .08 307 14 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 T 5. |
us W\“‘A—«« u N
Av
g 325 35
163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 71%.60 61.57 68.20 -6.63 51.42 35.70 12.62 38.17 @.00 307 14 AVERAGE 1 7895.00 168,11 ---ens -oeee- 95,05 35.69 1258 38.21 .00 307 14 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C22 of C149
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saronas. FCC RF Test Report Report No. : FR391301E

13
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full_7095MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim) 1
1138 1134
45 -+ a5 .
Mo Wifi 6E(Peak) WiFi 6E(Peak)
B
813 813 |
650 5
48 48
Peak
325 35
163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7127.40 85.55 88.20 -2.65 75.40 35.70 12.62 38.17 0.0 162 83 PEMK 1 7895.00 122,63 =--ens ==eee- 1260 35.68 12.57 38.22 0.0 162 B3 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
113 1134 1
45 a5
813 813
Al WIFLBE(AVG) WIFLSE(AVG)
; | Mo || "l
4 # LJH
Av
g 325 35
163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7127.24 6738 68.20 -0.99 57.15 35.70 12.62 3817 @.60 162 83 AVERAGE 1 7895.00 112,67 =--enn ==eeen 182,61 35.69 12.58 38.21 0.0 162 B3 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C23 of C149
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Pol. Horizontal Vertical
1‘,g“u!\mi(lll!lj‘ﬂm) o Lewvel (4Bu/m)
1138 134
915 975
T —— o —— | - o — - |
g IR Wi EPegh NI IR Wi EPegh
F T e — m— T | | F7 I — — T | |
i | : || ﬂﬂ@ . 0 WEME)
m | al
Peak RV ——————T Lo A S g P
35 !
Avg
163 163
9000 10800. 12600, 14400, 16200 18000 9000 10800. 12600, 1 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 9%99.50 50.82 88.20 -37.33 65.40 37.20 1512 6690 0.8 .- - Pesk 1 9%99.59 5145 88.20 -36.75 66.03 37.20 15.12 6.9 0.0 .- - Pesk
1 1419.08 47.38 88.28 -4.82 54.93 38.87 18.17 6459 @0 - - PEAC 1 141908 47.95 88.28 -48.25 55.50 38.87 18.17 6459 8.8 - -- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C24 of C149
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FCC RF Test Report

SPORTON LAB. Report No. : FR391301E
15
Mode Band Edge
U-NII-5_5.925-6.425 802.11ax HE40_CH3_Full_5965MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
45 a5
Wifi GE(Peak WiFi GE(Peak
650 5
a 8
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBW B BN B B B B o g
1 5921.60 81.65 68.20 -7.15 74.13 35.12 1140 39.60 0.00 308 169 PEAK 1 5965.00 115,34 --eeme weeeen 108,29 35.16 1143 39.54 .00 300 169 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
45 a5
813 813
1o (N WiRSEMG) WIFLSE(AVG)
50 R 5 |
4a.a\______»uww 48
Av
g 325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 592131 67.03 68.20 -1.17 60.11 35.12 1140 39.68 .00 308 169 AVERAGE

@ dw dm B & B o deg
1 5965.00 186,31 ----nn -=---- 99,26 35.16 1143 39.54 0.00 300 169 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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saronas. FCC RF Test Report Report No. : FR391301E

15
Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 33 !
45 -+ a5 .l
Wifi 6E(Peak) WiFi 6E(Peak)
813 1 813 |
650 5
48 48
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5918.52 78.65 88.20 -9.55 7L74 35.12 1140 39.61 0.0 363 167 PEAK 1 5965.00 11214 ---eee weeeen 105,06 35.17 1144 39.53 .00 363 187 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
45 a5
813 813
| 1 WIRLBE(AVG) WIFLSE(AVG)
50 A 5 |
45.3_‘_A_~_,J_MAWWM u
Av
g 325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5923.42 65.20 68.20 -3.00 58.28 35.12 11.40 39.60 @.00 363 167 AVERAGE 1 5965.00 183,54 ---ene weeeen 96,46 35.17 1144 39.53 0.00 363 187 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C26 of C149
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Pol. Horizontal Vertical
mLeveI(d&Nﬁn) o Level (dBuVim)
1134 1134
915 915
T —— o —— | - o — - |
NI IR Wi EPe] NI IR Wi EPegh
- [— T ] ] 17 [— T ] |
b, 10 T T«@ 1IN 0 ﬂw@
138 | il | 2
Peak P i PP
38 !
Avg
163 163
9000 10800. 12600, 1440, 16200, 18000 9000 10800. 12600, 1 16200. 18000
Frequency (Miiz) Frequency (Mz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9999.59 5L.G1 88.20 -36.39 66.19 37.20 15.12 66.90 0.00 Peak 199995 5122 83.20 -36.98 65.00 37.20 15.12 6.9 .08 - - Pesk
2 11930.08 46.85 74.88 -27.15 57.69 38.64 16.63 6611 0.00 PEAK 1 11930.08 46.71 74.88 -27.29 57.55 38.64 16.63 6611 8.0 - -- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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Pol. Horizontal Vertical
1‘,mLeveI(ll&]‘ﬂm] o Lewvel (4Bu/m)
1138 134
915 975
T —— o —— | - o — - |
NI IR Wi peg] NN IR Wi e
- [— T ] ] 17 [— T ] |
Wy R Mo - I
43 I g | bl "
Peak g PR T R e e
35 !
Avg
163 163
9000 10800. 12600, 1400, 16200. 18000 9000 10800. 12600, 14400, 16200. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9%99.50 5.0 83.20 -37.28 65.5% 37.20 1512 6.9 0.8 .- - Pesk 1 9%99.59 5209 88.20 -36.11 66.67 37.20 15.12 6.9 0.08 .- - Pexk
2 12330.08 45.79 74.88 -18.21 S5.84 38.83 16.99 6578 8.0 - - PEAK 11233008 46.01 74.80 -27.99 S6.86 38.83 16.98 65.78 8.0 - -- PEAC
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Report No. : FR391301E

Pol. Horizontal Vertical
mLeveI(d&Mm] o Lewvel (4Bu/m)
1138 134
915 975
T —— o —— | - o — - |
NI IR Wi GEpe NN IR WEiGEpeg]
- [— T ] ] 17 [— T ] |
o 01 EWo) I I E
134 | 2 - i 2 TP
Peak . it i i
35 !
Avg
163 163
9000 10800. 12600, 14400 16200. 18000 9000 10800. 12600, 1 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9%99.50 5L27 83.20 -36.93 65.85 37.20 15.12 6690 0.8 .- - Pexk 1 9%99.59 5122 88.20 -36.98 65.80 37.20 15.12 6.9 0.8 .- - Pesk
2 12810.00 46.88 88.28 -42.12 S5.18 39.82 17.21 6533 4.0 - - PEAK 1 10810.08 46.38 88.28 -41.82 S5.43 39.2 1721 6533 4.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number 1 C29 of C149
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Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm) o Lewvel (4Bu/m)
1138 134
915 975
T —— o —— | - o — - |
NI IR Wi peg] NN IR Wi e
- [— T ] ] 17 [— T ] |
I IR NI DRI
323 | - 2 il | ZAM .
Peak Mt P AP
35 !
Avg
163 163
9000 10800. 12600, 14400, 16200. 18000 9000 10800. 12600, 14400, 16200. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 999950 5227 83.20 -35.93 66.85 37.20 15.12 6.9 0.8 .- - Pexk 1 9%99.59 5135 88.20 -36.85 65.93 37.20 15.12 6.9 0.8 .- - Pexk
2 12899.08 46.58 88.28 -41.62 55.52 39.86 17.26 65.26 8.0 - -- PEAK 1 12899.08 47.04 88.28 -41.16 55.98 39.86 17.26 65.26 8.0 - -- PEAC
Sporton International Inc. (Kunshan) Page Number : C30 of C149
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Pol. Horizontal Vertical
1ML&V&I(ll&]‘ﬂm] o Lewvel (4Bu/m)
1138 134
915 975
T —— o —— | - o — - |
NI IR Wi GEpe NN IR WEiGEpeg]
- [— T ] ] 17 [— T ] |
NI RN 4 NI RN e
43 | 2 . g 1
Peak g A FPRp e
35 !
Avg
163 163
9000 10800. 12600, 1400, 16200 18000 9000 10800. 12600, 14400 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9%99.50 5L17 88.20 -36.03 66.75 37.20 15.12 6.9 0.8 -~ - Pesk 1 9%99.59 5L.37 88.20 -36.83 65.95 37.20 15.12 6.9 0.8 .- - Pexk
2 12976.08 45.86 88.28 -42.34 S4.63 39.89 17.32 6518 8.8 - - PEAK 1 12976.08 46.04 88.28 -42.16 S4.81 39.89 17.32 6518 8.8 - -- PEAC
Sporton International Inc. (Kunshan) Page Number : C31 of C149
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Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm) o Lewvel (4Bu/m)
1138 134
915 975
T —— o —— | - o — - |
NI IR Wi peg] NI IR Wi e
- [— T ] ] 17 [— T ] |
W T T wen T T e
488 TN~ - ik § | il b P
Peak e == L NMW i
35 !
Avg
163 163
9000 10800. 12600, 14400, 16200. 18000 9000 10800. 12600, 14400, 16200. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9%99.50 5230 83.20 -35.99 66.88 37.20 15.12 6690 0.8 .- - Pesk 1 9%99.59 5148 83.20 -36.72 66.06 37.20 15.12 6.9 0.0 .- - Pexk
1 1313000 46.65 88.28 -41.55 S5.21 39.85 17.43 6504 @0 - - PEAK 1 131308 46.70 88.28 -41.43 5.28 39.85 17.43 65.84 8.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C32 of C149
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Pol. Horizontal Vertical
mL&v&I(ﬂ&Nﬁn} o Lewel (4Bu/m)
1138 138
95 05
T — 1 — 0 — 1 —
MR U itEpegl NI U iEPegl
P2 M | — i ] ] F7) M —| — i ] \
U+ | I WRAEA) | NI Eo)
13
By s b — o,
Peak i e
15 !
Av
9 163 163
000 10800. 12600, 14400, 16200. 16000 9000 10800. 12600, 14400 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B B o iy Ml & BN Bn & B B o i
1 9999.50 5230 83.20 -35.99 66.8% 37.20 15.12 66.00 0.8 - -- Peak 1 9999.50 5174 88.20 -36.46 66,32 37.20 1512 66.00 8.8 - -- Peak
1 13370.00 43.47 74.88 -15.53 56.73 38.95 17.60 6481 0.0 300 2 PEAK 1 13370.08 47.37 74.80 -26.63 S5.63 38.95 17.60 64.81 Q.00 1a@ @ PEAK
3 13370.00 35.06 54.00 -15.94 46.32 38.95 17.60 64.81 .00 300 0 AVERAGE 3 13370.08 37.36 54.00 -16.64 45.64 38.96 17.59 64.83 .00 1m0 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C33 of C149
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Pol. Horizontal Vertical
1ML&V&I(ll&]‘ﬂm) o Level (dBuVim)
1134 1134
915 915
T —— - | - o — - |
NI IRV Wi EPe] NI IR Wi EPegh
- [— T ] 17 [— T ] |
HI. i wmg) LI DI
43 2 g | - U]
Peak MIMWMW‘W . P e gy
38 !
Avg
163 163
9000 10800. 12600, 1 16200, 18000 9000 10800. 12600, 1 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9999.59 5GP 88.20 -35.60 €7.18 37.20 15.12 66.90 0.00 - Pegk 199995 5114 88.20 -37.06 65.72 37.20 15.12 66.%0 Q.08 - - Pesk
2 13699.08 45.%4 88.28 -42.26 53.97 38.82 17.82 6467 0.00 -~ PEAK 1 13699.08 45.65 88.28 -42.55 53.68 38.82 17.82 6467 8.0 - -- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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Pol. Horizontal Vertical
1‘,mLeveI(ll&]‘ﬂm] o Lewvel (4Bu/m)
1138 134
915 975
T —— o —— | - o — - |
NI IR Wi peg] NN IR Wi e
- [— T ] ] 17 [— T ] |
I U L] e LI I
m B | o
Peak e —————— A R P i
35 !
Avg
163 163
9000 10800. 12600, 1400, 16200 18000 9000 10800. 12600, 14400, 16200. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9%99.50 5L.67 88.20 -35.53 67.25 37.20 1512 6690 0.8 .- - Pesk 1 9%99.50 50.34 88.20 -37.86 64.92 37.20 15.12 6.9 0.08 .- - Pexk
2 13850.00 46.41 88.28 -41.79 5437 38.76 17.94 6466 0.0 - -- PEAC 1 13850.08 45.60 88.20 -42.58 5358 38.76 17.94 6466 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C35 of C149
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Pol. Horizontal Vertical
1‘,““Levei(ll&]‘ﬂm] o Level (dBuVim)
1134 1134
915 915
T —— o —— | - o — - |
al U Wi e NI U Wi pe]
- [— T ] ] 17 [— T ] |
Uy R Eﬁm (| I
138 . il | 2
Peak A A Y gy WMMWMWW
38 !
Avg
163 163
9000 10800. 12600, 1440 16200, 18000 9000 10800. 12600, 1 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
199995 5247 88.20 -35.73 67.85 37.20 15.12 66.%0 Q.08 - - Pesk 1999950 50.99 88.20 -37.21 65.57 37.20 15.12 6.9 Q.08 - - Pesk
1 14910.00 46.2 88.28 -41.98 S4.11 3871 18.85 6465 @0 - - PEAK 1 14910.08 46.78 88.28 -41.42 S4.67 3871 18.85 6465 8.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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SPORTON LAB.

FCC RF Test Report

Report No. : FR391301E

25
Mode Band Edge
U-NII-8_6.875-7.125 802.11ax HE40_CH227_Full_7085MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
45 -+ a5 -
Wifi 6E(Peak) WiFi 6E(Peak)
650 5 W
48 48
Peak
325 35
163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 71368 77.36 86.20 -10.84 67.20 35.70 12.63 38.17 0.6 123 200 PEAK 1 7865.00 116,19 ---enn =eeeen 106,23 35.69 12.58 38.21 .08 123 200 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
45 a5
813 813
Ao WIHLSE(AVG) WIFLSE(AVG)
@  a [ w
Av
g 325 35
163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 712740 67.58 68.20 -0.62 57.43 35.70 12.62 3817 0.0 123 210 AVERAGE 1 7865.00 106,02 ------ ------ 96,03 35.67 12.55 38.23 0.0 123 200 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C37 of C149
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SPORTON LAB.

FCC RF Test Report

Report No. : FR391301E

25
Mode Band Edge
U-NII-8_6.875-7.125 802.11ax HE40_CH227_Full_7085MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
45 -+ a5 -
Wifi 6E(Peak) WiFi 6E(Peak)
i | ik |
50 i) W
48 48
Peak
325 35
163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7125.60 8.9 6620 -7.30 78.75 5.0 12.62 3817 0.0 299 238 PEAK 1 78685.00 115,39 =--eee woeeen 105,40 35.67 12.55 3.3 0.0 29 238 PEAK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
45 a5
813 813
lag o 1 WIHLSE(AVG) WIFLSE(AVG)
W i WW\/V\N\’V\N\W i
@ [ L,wfﬂ
Av
g 325 35
163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 715.60 67.62 68.20 -0.58 57.47 35.70 12.62 3817 @.00 299 238 AVERAGE 1 7665.00 185,28 ---ens -oe-e- 95,29 35.67 1255 3823 0.0 290 238 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C38 of C149
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Pol. Horizontal Vertical
1‘,““Levei(ll&]‘ﬂm] o Lewvel (4Bu/m)
1138 134
915 975
- - | w11 - |
al U Wi GEpe NN U WEiGEpeg]
- [— T ] ] 17 [— T ] |
NI N ¢ 0T L e
43 g |
— I il
Peak g W
35 !
Avg
163 163
9000 10800. 12600, 14400 16200. 18000 9000 10800. 12600, 14400, 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
199995 5134 88.20 -36.86 65.92 37.20 15.12 66.%0 Q.08 - - Pesk 199995 5179 88.20 -36.41 66.37 37.20 15.12 66,90 @.08 - -- Pesk
2 14170.08 47.74 88.28 -48.46 55.33 38.85 1815 6450 @@ - - PEAK 1 1417608 47.28 88.20 -48.92 S4.87 38.85 18.15 6459 @@ - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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26
Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full_5985MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
45 i a5 .l
i G{Peak) WiFi 6E(Peak)
813 813 |
1
50 A W
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5910.60 76.65 68.20 -18.15 63.17 35.11 1139 39.62 0.0 138 218 PEAK 1 5985.00 106,06 ------ ------ 95.91 35.19 1146 39.50 .00 138 218 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
w5 w5 1
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 1 5 |
# 8 W
Av
g 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5923.40 56.83 68.20 -11.37 49.81 35.12 1140 39.66 @.00 138 218 AVERAGE 1 598500 96,22 ---e-s -eeee- B9.65 35.19 1147 39.49 .00 138 218 AVERAGE
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SPORTON LAB. Report No. : FR391301E
26
Mode Band Edge
U-NII-5_5.925-6.425 802.11ax HE80_CH7_Full_5985MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
113 1134 !
45 ¥ a5 .l
Wifi 6E(Peak) WiFi 6E Peak)
813 1 813
650 5.
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5916.20 78.64 88.20 -9.56 7174 35.12 1139 39.61 0.0 108 130 PEAK 1 5985.00 112,77 ==eeee weeeen 105,75 35.15 1143 39.56 0.0 leg 130 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
45 a5
813 813
1 WIFLBE(AVG) WIFLSE(AVG)
50 poY, 5
mw .
Av
g 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592148 66.73 68.20 -1.47 59.81 35.12 1140 39.60 @.00 108 130 AVERAGE 1 5965.00 183,59 ---ens -eeeen 96,42 35.19 1147 39.49 0.00 100 130 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C41 of C149
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Pol. Horizontal Vertical
1‘,mu!\iei(IIBIMm] o Lewvel (4Bu/m)
1138 134
915 975
T —— o —— | - o — - |
g IR Wi EPegh NI IR Wi EPegh
F T e — m— T | | F7 I — — T | |
Uy 0T L] e LI 0T L e
w i A : r— rr————
Peak e e e = o N
35 !
Avg
163 163
9000 10800. 12600, 14400 16200 18000 9000 10800. 12600, 1 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9999.59 52.57 88.20 -35.63 67.15 37.20 15.12 66.% .00 - Peak 1 999950 50.33 88.20 -37.87 64.91 37.20 15.12 66.% 0.0 - - Peak
2 11976.08 46.88 74.88 -27.92 56.84 38.68 16.66 66.10 0.00 -~ PEAK 1 11976.08 46.12 74.88 -27.88 56.88 38.68 16.66 66.10 8.8 - - PEAK
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Report No. : FR391301E

Pol. Horizontal Vertical
1ML&W&I(II&Mm) o Lewvel (4Bu/m)
1138 134
915 975
T —— o —— | - o — - |
NI U Wi GEpe NN U WEiGEpeg]
- [— T ] ] 17 [— T ] |
I 0T ] e LI DI
488 | " Ty § —— z P
Peak g —— A ey AN L
35 !
Avg
163 163
9000 10800. 12600, 14400 16200 18000 9000 10800. 12600, 1 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
199995 5194 83.20-36.26 66.52 37.20 15.12 66.90 Q.08 - - Pesk 1999950 50.84 88.20 -37.36 65.42 37.20 15.12 66.%0 Q.08 - - Pesk
2 12299.08 45.56 74.08 -18.44 S5.60 38.82 16.87 65.82 @@ - - PEAK 1 12299.08 45.75 74.88 -18.25 S5.88 38.82 16.87 65.82 8.8 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2

Page Number . C43 of C149




s=aranas. FCC RF Test Report Report No. : FR391301E

Pol. Horizontal Vertical
1‘,lreu!\mi(ll&]‘ﬂm] o Lewvel (4Bu/m)
1138 134
915 975
T —— o —— | - o — - |
NI IR Wi EPegh NI IR Wi EPegh
F T e — m— T | | F7 I — — T | |
NI U L] e LI I
43 | ol | 2 "
Pt o A
Peak g UM A A P s ot
35 !
Avg
163 163
9000 10800. 12600, 1400, 16200. 18000 9000 10800. 12600, 14400, 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9%99.50 5283 88.20 -36.17 6G.61 37.20 15.12 6690 0.08 300 33 Pesk 1 9%99.59 50.64 88.20 -37.56 65.22 37.20 15.12 6.9 0.08 300 37 Pesk
2 177608 47.84 88.28 4116 56.22 39.01 17.18 65.37 4.0 - -- PEAK 1 10776.08 46.04 88.28 -42.16 55.22 39.81 17.18 65.37 4.0 - - PEAC
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Pol. Horizontal Vertical
1‘,mLeveI(ll&]‘ﬂm] o Lewvel (4Bu/m)
1138 134
915 975
T —— - | - o — - |
NI IRV Wi EPe] NI IR Wi EPegh
- [— T ] 17 [— T ] |
1 o P R
488 RO CPOWTY § | AR AN g
Peak WWF& WW
35 !
Avg
163 163
9000 10800. 12600, 14400 16200. 18000 9000 10800. 12600, 1 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9999.59 566 88.20 -35.34 €7.4 37.20 15.12 66.90 .00 - Pegk 1999950 50.25 88.20 -37.95 6403 37.20 15.12 66.%0 Q.08 - - Pesk
2 12930.08 46.83 88.28 -41.37 S5.69 30.7 17.19 65.2 0.08 -~ PEAK 112930.08 47.24 88.20 -48.9 56.10 39.87 17,19 65.22 @8 - -- PEAC
Sporton International Inc. (Kunshan) Page Number . C45 of C149

TEL : +86-512-57900158
FCC ID : G954981X2




s=aranas. FCC RF Test Report Report No. : FR391301E

Pol. Horizontal Vertical
mmﬂ(ﬂm‘lﬁu} o Lewvel (4Bu/m)
1138 134
915 975
T —— - | - - |
NI IR Wi GEpe NN IR WEiGEpeg]
- [— T ] ] 17 [— T ] |
g s W T T e
48 ‘ —— (7Y AW IPTIF e W § I‘ " P Am?u e mwm
Peak I - o P s
35 !
Avg
163 163
9000 10800. 12600, 1400, 16200. 18000 9000 10800. 12600, 14400, 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 999950 5227 83.20 -35.93 66.85 37.20 15.12 6.9 0.8 .- - Pexk 1 9%99.59 50.67 88.20 -37.53 65.25 37.20 15.12 6.9 0.0 .- - Pexk
1 13150.08 46.%9 74.88 -27.681 S5.40 39.08 17.51 6492 @@ - - PEAC 1 13250.08 46.64 74.80 -27.36 55.85 39.88 17.51 6492 @8 - - PEAC
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Pol. Horizontal Vertical
mmﬂ(ﬂ&]‘ﬂm] o Lewvel (4Bu/m)
1138 134
915 975
T —— o —— | - o — - |
g IR Wi EPegh NI IR Wi EPegh
F T e — m— T | | F7 I — — T | |
i I LI 0T L e
89 | T Sy b | Ay
Peak LA M* e
35 !
Avg
163 163
9000 10800. 12600, 1400, 16200. 18000 9000 10800. 12600, 14400 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 9%99.50 SL.94 83.20 -36.26 66.52 37.20 15.12 6.9 0.8 .- - Pesk 1 9%99.59 50.07 88.20 -38.13 64.65 37.20 15.12 6690 0.08 .- - Pexk
1 13410.08 46.79 88.28 -41.41 S5.80 38.94 17.62 6477 8.0 - -- PEAK 1 13410.08 46.00 88.20 -42.19 5420 38.94 17.62 6477 8.0 - -- PEAC
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Pol. Horizontal Vertical
1ML&V&I(ll&]‘llm) o Lewvel (4Bu/m)
1138 134
915 975
- - | w11 - |
al U Wi GEpe NN U WEiGEpeg]
- [— T ] ] 17 [— T ] |
I I mﬁm LI IR
48 ‘ ks 7« § | e WM
Peak W Pt ORPRRRBAT e a0
35 !
Avg
163 163
9000 10800. 12600, 1 16200. 18000 9000 10800. 12600, 14400 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
199995 52,11 83.20 -36.09 66.69 37.20 15.12 66.90 @.08 - - Pesk 1999950 50.69 88.20 -37.51 65.27 37.20 15.12 66.%0 Q.08 - - Pesk
2 13576.08 46.67 88.28 -41.53 S4.74 38.87 17.74 6463 8.0 - - PEAC 1 13576.08 45.77 88.28 -42.43 S3.B4 38.87 1774 6463 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm) o Lewvel (4Bu/m)
1138 134
915 975
T —— o —— | - o — - |
NI IR Wi peg] NN IR Wi e
- [— T ] ] 17 [— T ] |
I 0T mm@ LI 0T L e
488 WY T PPy YT b I St
" ‘ TP
Peak g -
35 !
Avg
163 163
9000 10800. 12600, 1400, 16200. 18000 9000 10800. 12600, 14400, 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9%99.50 5204 83.20 -36.16 66.62 37.20 15.12 6690 0.8 .- - Pesk 1 9%99.59 SLE1 88.20 -36.39 66.39 37.20 15.12 6.9 0.0 .- - Pesk
1 13399.00 46.44 88.28 -41.76 S4.40 38.74 17.9 6466 0.0 - - PEAK 1 13396.08 47.40 88.20 -4B.38 55.36 38.74 17.9 6466 0.0 - -- PEAC
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FCC RF Test Report

SPORTON LAB. Report No. : FR391301E
34
Mode Band Edge
U-NII-8_6.875-7.125 802.11ax HE80_CH215 Full_7025MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
134 1134 1
i1 95
Wi 6E(Peak) WiFi 6E{Peak)
i3 WMMM LW |
1
. %WMWMWWMWW "
44 L
Peak
125 128
163 163
1z T080. . AT, T2, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7126.64 72.61 86.20 -15.59 62.46 35.70 12.62 3817 0.0 301 144 PEXK 1 7625.00 11110 ---ens =eeeen 10133 35.61 12.47 3831 .00 el 144 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
134 1134
1
§15 95
i3 LW
N WIHLSE(AVG) WEFLSE(AVG)
50 — L | A
9 M 44
Av
g 125 128
163 163
1z T080. . AT, T2, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 715.10 60.43 68.20 -7.70 58.33 35.70 12.62 3817 0.0 301 144 AVERAGE 1 7625.00 16141 ---ens =eeeen 9161 35.62 12.48 38.30 .00 301 144 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C50 of C149
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saronas. FCC RF Test Report Report No. : FR391301E

34
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE80_CH215_Full_7025MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
45 -+ a5 .l
WL Wifi 6E(Peak) WiFi 6E(Peak)
i3 WMW i
H MWMW«WWM "
48 48
Peak
325 35
163 163
1z TOg. . THA. [£]8 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 713L14 79.47 88.20 -B.73 69.31 3570 12.63 38.17 0.6 169 T PEAK 1 7625.00 116,69 ---enn ==e-e- 106,95 35.60 12.46 38.32 0.0 169 70 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
45 a5
813 813
Mg, 1 WHSEAG) WELSEAVG
. T \/WL/WM‘/WV\/WWWW i
48 48
Av
g 325 35
163 163
1z TOg. . THA. [£]8 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7127.88 67.14 68.20 -L.06 56.%9 35.70 12.62 3817 @.00 169 70 AVERAGE 1 7625.00 106,30 ----n- -=---- 96,42 35.64 1251 38.27 0.00 169 70 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C51 of C149
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Pol. Horizontal Vertical
mLeveI(d&Nﬁn] o Lewvel (4Bu/m)
1138 134
915 975
T —— o —— | - o — - |
NI IR Wi peg] NN IR Wi e
- [— T ] ] 17 [— T ] |
I U L] e NI DI
48 SRS oty i ' AL
Peak psaninliy i N‘J" A
35 !
Avg
163 163
9000 10800. 12600, 14400, 16200. 18000 9000 10800. 12600, 14400 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 999950 SLO7 88.20 -36.33 6645 37.20 1502 6690 0.8 .- - Pesk 1 9%99.59 SL66 88.20 -36.54 66.24 37.20 15.12 6.9 0.8 .- - Pesk
1 14850.00 47.81 88.28 -41.19 S54.83 38.74 18.07 6463 8.0 - - PEAK 1 14850.08 45.85 88.28 -42.35 53.67 38.74 18.7 6463 8.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C52 of C149
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FCC RF Test Report

SPORTON LAB. Report No. : FR391301E
35
Mode Band Edge
U-NII-5_5.925-6.425 802.11ax HE160_CH15 Full_6025MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
45 . a5 .l
Wifi 6E(Peak) l WiFi 6E(Peak)
50 5.
48 48
Peak
325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5985.60 79.31 86.20 -B.69 72.46 35.10 1138 39.63 0.0 319 A3 PEN 1 6625.00 110,70 ----nn -=---- 103,30 35.30 1156 39.40 0.0 319 43 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
45 a5
813 813
1 WIFLBE(AVG) WIFLSE(AVG)
ss.oM B
48 48
Av
g 325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5923.60 66.15 68.20 -2.05 59.23 35.12 1140 39.66 @.00 319 43 AVERAGE 1 6625.00 16145 ---enn =oeeen 94,05 35.30 1156 39.40 0.00 319 43 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR391301E

35
Mode Band Edge
U-NII-5_5.925-6.425 802.11ax HE160_CH15 Full_6025MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
45 ‘ a5 -
;/\ il W EPed]
Ll T T il
813 i 813 |
50 5
48 48
Peak
325 35
163 163
825 5865. 5905, 5045, 5985, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 59l0.60 7475 86.20 -13.45 67.87 35.11 1139 39.62 0.0 329 360 PEAK 1 6625.00 183,87 ---enn ==eee- 96,47 35.30 1158 39.40 0.00 329 360 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
w5 il 1
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 1 5
4a.aw I W
Av
g 325 35
163 163
825 5865. 5905, 5045, 5985, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5988.40 6.61 68.20 -7.59 53.73 35,11 1139 39.62 2.0 329 360 AVERAGE 1 6625.00 95.17 --eme woeeee §7.77 35.30 1156 39.40 0.0 329 360 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR391301E

Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm) o Level (dBuVim)
1134 1134
915 915
- - | w11 - |
NI IR Wi EPe] NI IR Wi EPegh
- [— T ] ] 17 [— T ] |
;| 0T ] g LI I
W A B : AN
Peak WM Wmm
38 !
Avg
163 163
9000 10800. 12600, 1 16200, 18000 9000 10800. 12600, 1 16200. 18000
Frequency (Miiz) Frequency (Mz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
199995 52,30 83.20 -35.88 66.90 37.20 15.12 66.%0 .08 - - Pesk 199995 5110 83.20 -37.10 65.68 37.20 15.12 66,90 Q.08 - - Pesk
2 12050.08 46.67 74.88 -27.33 57.28 38.72 16.71 66.84 0.00 -~ PEAK 1 12850.08 45.79 74.88 -18.21 S6.49 38.72 16.71 66.84 8.0 - -- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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SPORTON LAB.

FCC RF Test Report

Report No. : FR391301E

Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm) o Level (dBuVim)
1134 1134
915 915
T —— - | - o — - |
NI IRV Wi EPe] NI IR Wi EPegh
- [— T ] 17 [— T ] |
HI. I w&m@ LI IR A
08 | TR o 3l | PR LR
Peak e
38 !
Avg
163 163
9000 10800. 12600, 1440 16200, 18000 9000 10800. 12600, 1 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9999.59 5141 88.20-35.79 66.99 37.20 15.12 66.90 0.00 - Pegk 199995 5101 88.20 -37.19 65.59 37.20 15.12 66.%0 @.08 - - Pesk
2 1237.08 47.89 74.88 -26.11 57.86 38.85 16.92 65.74 0.00 -~ PEAK 1 12376.08 47.66 74.80 -26.34 57.63 38.85 16.92 6574 8.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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Pol. Horizontal Vertical
1‘,mLeveI(ll&]‘ﬂm] o Lewvel (4Bu/m)
1138 134
915 975
T —— o —— | - o — - |
NI IR Wi GEpe NN IR WEiGEpeg]
- [— T ] ] 17 [— T ] |
| LT ] e LI 0T Mo
m 2 m 8 [ " n Qu..m A
Peak WMWWW“' [ i
35 !
Avg
163 163
9000 10800. 12600, 14400 16200. 18000 9000 10800. 12600, 14400 16200. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9%99.50 5208 88.20 -35.30 67.46 37.20 1512 66.90 0.8 .- - Pesk 1 9%99.59 50.99 88.20 -37.21 65.57 37.20 15.12 6.9 0.0 .- - Pexk
1 12699.08 45.87 74.88 -18.13 S5.21 38.98 17.13 6545 @@ - - PEAK 1 12699.08 46.40 74.00 -17.68 55.74 38.98 17.13 6545 @@ - - PEAC
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Pol. Horizontal Vertical

1ML&V&I(ll&]‘ﬂm) o Lewvel (4Bu/m)

1138 134

915 975

T —— - | - o — - |

g U Wi EPegh NI U Wi EPegh
- [— T ] 17 [— T ] |
I i IR LI I

43 | ‘7 [ | ] P
Peak MW R BT Mﬂ A

35 !
Avg

163 163

9000 10800. 12600, 1 16200 18000 9000 10800. 12600, 1 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9999.59 5199 88.20 -36.21 66.57 37.20 15.12 66.%0 .00 - Peak 1 9%99.59 50.42 88.20 -37.78 65.00 37.20 15.12 6690 0.08 .- - Pexk
2 13330.08 46.30 74.88 -27.61 5470 38.97 17.57 6485 .08 -~ PEAK 1 13330.08 47.09 74.80 -26.91 S5.40 38.97 17.57 6485 @8 - - PEAC
Sporton International Inc. (Kunshan) Page Number . C58 of C149
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39
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full_6985MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1136 .
45 -+ a5 .
Wifi 6E(Peak) I WiFi 6E(Peak)
813 1 813 |
650 5.
48 48
Peak
325 35
163 163
i385 T033. 1081, T, M. 1285 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7130.68 76.46 86.20 -11.74 66.38 35.70 12.63 38.17 0.0 208 79 PEM 1 6965.00 112,00 ------ -=---- 102,33 35.61 12.47 3831 0.0 200 79 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
45 a5
813 813
) 4 WIFLBE(AVG) | WIFLSE(AVG)
e P s a
48 48
Av
g 325 35
163 163
i385 T033. 1081, T, M. 1285 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 7133.80 65.58 68.20 -2.62 55.41 35.70 12.63 3816 @.00 208 79 AVERAGE 1 6965.00 16234 ---ene woeeen 92,57 35.61 12.47 3831 0.0 200 79 AVERAGE
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39
Mode Band Edge
U-NII-8_6.875-7.125 802.11ax HE160_CH207_Full_6985MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
45 a5
Wi GE(Peak) WiFi GE(Peak
813 1 813
650 A W
48 48
Peak
325 35
163 163
i385 T033. 1081, T, M. 1285 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7128.04 749 86.20 -13.30 64.75 35.70 12.62 3817 0.0 189 368 PEAK 1 6985.00 186,96 ------ -=---- 9.3 35.60 1237 3834 0.00 189 360 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
45 a5
813 813
WIFLBE(AVG) Ll WIFLSE(AVG)
50 WWM 5 |
i MAAMAL ) w W
Av
g 325 35
163 163
i385 T033. 1081, Ty, M. 1285 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 71344 58.62 68.20 -9.58 48.45 3570 12.63 3816 0.00 189 360 AVERAGE

Mz dowu/nddv/m A3 dBW dBm B dB A8 deg
1 6985.00 96.91 ------ ------ §7.14 35.61 1247 331 0.00 189 368 AVERAGE
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Pol. Horizontal Vertical
mmﬂ(ﬂmﬁu} o Lewvel (4Bu/m)
1138 134
915 975
- - | w11 - |
al U Wi GEpe NN U WEiGEpeg]
- [— T ] ] 17 [— T ] |
| 0T ] e LI IR A
488 . | T W % § | R L e tny
Peak W Kok Wil W
35 !
Avg
163 163
9000 10800. 12600, 14400 16200. 18000 9000 10800. 12600, 1 16200. 18000
Frequency (Miiz) Frequency (Mz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9999.59 5194 88.20-35.16 €7.51 37.20 15.12 66.90 .00 - Pegk 1999950 49.98 83.20 -38.22 64.5 37.20 15.12 66.%0 @08 - - Pesk
2 13976.08 45.85 88.28 -42.35 5377 3871 1882 6465 .08 -~ PEAK 1 13976.08 45.91 88.28 -42.29 53.83 3871 18.82 6465 @0 - - PEAC
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Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm) o Lewvel (4Bu/m)
1138 134
915 975
T —— o —— | - o — - |
NI IR Wi peg] NN IR Wi e
- [— T ] ] 17 [— T ] |
I U, T L] e U, | R M|
L AN goee ;
Peak g s A g
35 !
Avg
163 163
9000 10800. 12600, 1 16200. 18000 9000 10800. 12600, 1 16200. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 9999.59 52.53 88.20 -35.67 67.11 37.20 15.12 66.% .00 - Peak 1 9%99.59 SL18 88.20 -37.02 65.76 37.20 15.12 6699 0.0 .- - Pexk
2 13756.08 43.23 88.28 -39.97 56.33 38.80 17.87 6467 0.00 -~ PEAK 1 13756.08 43.30 88.20 -39.98 56.30 38.88 17.87 6467 8.0 - -- PEAC
Sporton International Inc. (Kunshan) Page Number . C62 of C149

TEL : +86-512-57900158
FCC ID : G954981X2




s=aranas. FCC RF Test Report

Report No. : FR391301E

Pol. Horizontal Vertical
mL&v&I(ﬂ&Nﬁn} 1 Level (dBuVim)
138 1134
915 95
i I W e i I Wi P
650111 — ] 650011 — ]
J L 1 WIME(A@ J_ L 1 E(h@
Peak 8 — DWW
Avg 35 3!
163 163
9000 10800, 12600, 14400, 16200, 18000 9000 10800, 12600, 14400, 16200, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  #Pos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 13770.08 47.25 88.20 -40.95 55.25 38.79 17.88 64.67 .00 == PEAK 1 13770.00 47.49 83.20 -40.71 5.49 38.79 17.88 64.67 @.08 -~ -- PEAC
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Mz dwvfn dBuv/m B BV dB/m BB B dB o deg

Pol. Horizontal Vertical
1ML&W&I(II&Mm) o Level (dBuVim)
1134 1134
915 915
T —— o —— | - o — - |
al U WriGEpeg] NI U WriGEpeg]
- [— T ] ] 17 [— T ] |
JH 1 ‘ | H ‘ Eb\L@ 1 ‘ | H “ ‘ WE(‘!L@
m Ry ?Ml ™ B | 2 el
Peak sansabimidrse WWWWWWW"
38 !
Avg
163 163
9000 10800. 12600, 1 16200, 18000 9000 10800. 12600, 1 16200. 18000
Frequency (Miiz) Frequency (Mz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dw/nddv/m A8 dBW dBm B dB dB o deg

1 9999.50 5070 88.20-5.48 6730 3.0 1500 66.90 803 - - Pesk 1 9999.50 S5LO9 8820 -¥.11 65.67 3720 152 66.90 B3 - - Pesk
2 1370.00 46.75 88.20 4145 5476 381 17.85 6467 008 - - PEAK 2 1370.00 4730 88.20 -40.88 5.3 3881 17.85 6467 008 - - PEAC
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Mz dwvfn dBuv/m B BV dB/m BB B dB o deg

Pol. Horizontal Vertical
1HL&V&I(ll&]‘llm) o Level (dBuVim)
1134 1134
915 915
T —— o —— | - o — - |
al U WriGEpeg] NI U WriGEpeg]
- [— T ] ] 17 [— T ] |
. 0T T«@ I L | mw@
m ‘ B | i i
Peak WWW Mmumwm v
38 !
Avg
163 163
9000 10800. 12600, 1440, 16200, 18000 9000 10800. 12600, 1440 16200. 18000
Frequency (Miiz) Frequency (Mz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dw/nddv/m A8 dBW dBm B dB dB o deg

1 999.50 5003 88.20-%5.97 6661 3720 1500 66.90 B8 - - Pesk 1 9999.50 50.30 B8.20 -89 6489 3720 152 6690 B3 - - Pesk
2 13650.00 46.39 83.20 -41.B1 5444 384 1779 6468 008 - - PEAK 2 13656.00 45.74 88.20 -42.46 5379 B84 1779 6468 008 - - PEAC
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